Manual

AIHEAL

9065103

DA/NO: Flishugger til PTO (Original)
SV: Kompostkvarn till PTO (Oversittning)

DE: Hacksler fUr Gelenkwelle (Ubersetzung)
EN: Woodchipper for PTO (Translation)

25-11-2024

www.p-lindberg.dk
www.p-lindberg.no
www.p-lindberg.se
www.p-lindberg.de

BX62RD

DA
SV
DE

EN


http://www.p-lindberg.dk/
http://www.p-lindberg.no/
http://www.p-lindberg.se/
http://www.p-lindberg.de/

Kontakt Danmark:
P. Lindberg A/S
Sdr. Ringvej 1
6600 Vejen

TIf. 7021 26 26

Fax 70 21 26 30
salg@p-lindberg.dk
www.p-lindberg.dk

Kontakt Norge:

P. Lindberg
Doneheia 62

4516 Mandal
Telefon: 21 98 47 47
post@lindberg.no
www.p-lindberg.no

Kontakt Sverige:

P. Lindberg Sverigefilial
Myrangatan 4

745 37 Enkoping

Tel. 010-209 70 50
order@p-lindberg.se
www.p-lindberg.se

Kontakt Deutschland:

P. Lindberg GmbH
Flensburger Stralle 3
24969 GrolRenwiehe Tel:
04604 — 9888 975
kontakt@p-lindberg.de
www.p-lindberg.de


mailto:salg@p-lindberg.dk
http://www.p-lindberg.dk/
http://www.p-lindberg.no/
mailto:order@p-lindberg.se
http://www.p-lindberg.se/
http://www.p-lindberg.de/
http://www.p-lindberg.de/

DA
Original
Brugsanvisning

Flishugger til PTO BX62RD - varenr. 9065103

Beskrivelse: Flishugger til PTO-drift med hydraulisk indtraek, trinlgs justering af
indfgringshastigheden og reverse funktion. Flishuggeren leveres inkl. PTO-aksel med frilpbskobling,
drejbar afkasttud, og kan klare grene op til 150 mm. Maskinen kraever en traktor pa 55-80 HK for at
k@re optimalt. Til 3-punktsophaeng, kat. 1.

Anvendelsesomrader: Velegnet til buske, treeer med grene og juletraeer.

Tilsigtet anvendelse: Udstyret ma kun anvendes som beskrevet i brugsanvisningen, al anden
anvendelse betragtes som forkert.

INDHOLD
INDLEDNING ..ot ee s s eeae s s s s saenassassensaneans 2
GENEREL INFORMATION ..o s s eenaeeasnessessesssssassessanes 2
SIKKERHEDSINSTRUKTIONER ......ooveveveeeeeeeeeee e s sessss s seseeeaesessesnesssssassensanes 3
ANVENDELSE AF UDSTYRET ..o eeeee oo s s e s ees s s s snas s 4
OPLAERING ..o s e e 5
SIKKERHEDSMZERKATER ... s s sne e 6
FORBEREDELSE ...t n s see e e 12
VEDLIGEHOLDELSE ... n s s s 13
DRIFT ettt e e st s et 14
TEKNISKE SPECIFIKATIONER .....oveveeieeeee e sesee s see e ses s sesneseeseessansensenenes 15
IMIONTERING ..ot e e e eee e eeeeeesnasseesessnnanns 16
ANVENDELSE ..o see s s s eneseesee s s 16
STYRING AF INDFBRING ..o eee e ss s 17
PROCEDURE VED FASTKBRSEL ... e 18
VEDLIGEHOLDELSE ...t sea s 18
OPBEVARING ..ot ses s eeeee e s eeeeeaee s senssnsennan 18
TRANSPORT ... s e e s ses s s e s naneeseessansenseneaes 18
BORTSKAFFELSE ...t e e s s naes s eene s sessnsansaans 18
SPLITTEGNINGER OG KOMPONENTLISTER ... 19
EU OVERENSSTEMMELSESERKLZERING ..., 29
1— MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



AIHEAD

INDLEDNING

Denne brugsanvisning indeholder en beskrivelse af maskinen og de ngdvendige
instruktioner til at kunne anvende den sikkert og korrekt samt instruktioner til daglig
og periodisk vedligeholdelse af maskinen.

Brugsanvisningen er henvendst til den professionelle bruger, som allerede er
autoriseret og fortrolig med kgrsel med traktoren, som maskinen forbindes til.

Det er en evt. arbejdsgivers (maskinens ejer) forpligtigelse at sikre, at alle, der skal
betjene, servicere, vedligeholde eller reparere maskinen, har lzest brugsanvisningen.

Det anbefales kun at bruge originale reservedele og tilbehgr. Anvendelse af ikke-originale dele kan veaere
farligt samt nedsaette maskinens levetid og ydelse. Desuden kan garantien bortfalde.

Skulle der opsta tvivl om fortolkningen af brugsanvisningen, kontakt da leverandgren.

Gem brugsanvisningen til senere brug og lad den altid fglge med maskinen hvis denne salges eller lanes ud.

GENEREL INFORMATION

Brugsanvisningen er vigtig for den sikre drift af denne maskine og skal altid opbevares sammen med denne.
LAS, FORSTA OG F@LG anvisningerne i brugsanvisningen fgr udstyret tages i brug.

Nar der i brugsanvisningen henvises til retninger, hgjre, venstre etc. menes der altid set fra traktorens
fgrersaede og i kgrselsretningen.

[llustrationerne i brugsanvisningen kan afvige fra det leverede, da man kan have fjernet komponenter for at
ggre illustrationen mere tydelig.

Brugsanvisningen er udarbejdet jf. Maskindirektivet 2006/42/EC og de relevante tekniske standarder.
Maskinen er udstyret med sikkerhedsmaerkater, som skal vedligeholdes og udskiftes, nar de ikke mere er

leselige.

Dette symbol sammen med ordene: FARE, VIGTIGT, ADVARSEL
anvendes i brugsanvisningen for at henlede opmaerksomheden til maskinens
sikkerhed og drift. Det er vigtigt at fglge alle de angivne retningslinjer.

R —————————

2 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



AIHEAD

SIKKERHEDSINSTRUKTIONER

1. Lees ogforstd brugsanvisningen og alle sikkerhedsmeerkater fgr anvendelse,
vedlgeholdelse, justering og renggrng af den 3-punktsophaengte flishugger.

2. Hav fgrstehjaelpsudstyr i naerheden i tilfaelde af ulykke og veer klar over hvordan
det anvendes.

3. Hav en brandslukker i nzerheden i tilfelde af brand og veer klar oer hvordan den

anvendes.

4. Tillad ikke personer pa maskinen.

5. Brug passende sikkerhedsudstyr. Dette omfatter, men er ikke begraenset til:

— Hjelm.

— Sikkerhedssko med skridsikre saler.
—  Sikkerhedsbriller eller visir.

— Kraftige handsker.

— Passende tgj.

— Hgrevarn.

3 &0

—  Andedreetsveern eller filtermaske.

6. Monter alle sikkerhedsskaerme inden start.

7. Brug tilstraekkeligt hgrevaern ved langvarig udszettelse for stg;.

]
O

8. Sluk maskinen, stop og stands motoren, tag teendingsngglen ud og laeg den i
lommen, aktiver parkeringsbremsen og afvent at alle bevaegelige dele er standset, f@gr service,
justering, reparation eller adskillelse.

9. Ryd arbejdsomradet for personer, saerligt sma bgrn, fgr enheden startes.

10. Kontroller sikkerhedsdele arligt sammen med alt personale, som vil anvende eller vedligeholde den
3-punktsophaengte flishugger.

R —————————

3 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

ANVENDELSE AF UDSTYRET

Sikkerhed for operatgren og omkringstaende er en af de vigtigste problematikker ved design og
udvikling af udstyr. Men hvert ar sker der mange ulykker, som kunne have vaeret undgaet ved et par
sekunders eftertanke og en mere omhyggelig tilgang til handtering af udstyr. Du, operatgren, kan
undgd mange ulykker ved at overholde de fglgende forholdsregler i dette afsnit. For at undga
personskade eller dgd skal du laese de de fglgende forholdsregler grundigt og insistere pa at dem,
der arbejder med eller for dig, skal fglge dem.

For at give et bedre overblik kan visse fotografier eller illustrationer i denne vejledning vise en enhed
med afmonteret sikkerhedsskaerm. Udstyr bgr dog aldrig bruges i denne tilstand. Hold alle skeerme
pa plads. Hvis det bliver ngdvendigt at fjerne safskeermning i forbindelse med reparationer, skal
skaermen saettes pa igen/udskiftes for brug.

Udskift alle sikkerheds- eller instruktionsmaerkater hvis de falder af eller bliver ulaeselige.
Meerkaternes lokation er angivet i denne brugsanvisning.

Indtag aldrig alkohol eller stoffer, der kan nedsaette agtpagivenhed eller koordinering mens udstyret
anvendes, Konsulter egen laege vedr. brug af maskinen mens der tages receptpligtig medicin.

Bgrn ma under ingen omstaendigheder bruge maskien. Lad ikke personer anvende maskinen fgr de
har laest brugsanvisningen og opnaet dyb forstaelse for sikkerhedsforholdsregler og funktion.
Sikkerhedsinstruktionerne bgr gennemgas arligt med alle brugere af maskinen.

Udstyret er farligt for bgrn og personer som ikke kender udstyret. Operatgren bgr vaere en ansvarlig,
ordentligt oplaert person i god fysisk form, som er oplaert i maskinens drift. Hvis aeldre personer
hjeelper til ved arbejdet, skal deres fysiske begraensninger anerkendes og imgdekommes.

Overskrid aldrig en maskines begraensninger. Hvis der er tvivl om dens evne til at udfgre opgaven
eller om den kan udfgre opgaven sikkert — FORS@G IKKE AT UDF@RE OPGAVEN.

Lav ikke nogen form for andringer pa udstyret. Uautoriserede andringer kan medfgre alvorlig
personskade eller dgd og kan nedsezette udstyrets funktion og levetid.

Ud over design og konfigurationen af dette redskab, inklusive sikkerhedsskilte og sikkerhedsudstyr,
afhaenger farekontrol og ulykkesforebyggelse af agtpagivenhed, omtanke, forsigtighed og korrekt
uddannelse af personale involveret i drift, transport, vedligeholdelse og opbevaring af maskinen.
Sgrg ogsa for at laese traktorens brugsanvisning og sikkerhedsinstruktioner samt
sikkerhedsmeerkater.

e
4 MAN 9065103 DK V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



AIHEAD

OPLARING

Sikkerhed er vigtig i design og fremstilling af maskiner. Desveerre kan alle bestraebelser pa at levere
sikkert udstyr vise sig forgaeves ved en enkelt skgdeslgs handling fra en operatgr eller en anden
tilstedevaerende.

Ud over design og konfiguration af udstyr er farekontrol og ulykkesforebyggelse afhaengig af
agtpagivenhed, omtanke, forsigtighed og korrekt oplaering af personale involveret i drift, transport,
vedligeholdelse og opbevaring af dette udstyr.

Den bedste sikkerhedsfunktioin er en oplyst og agtpagivende operatgr.

Det er operatgrens ansvar at laese og forsta ALLE sikkerheds- og
brugsanvisninger i manualen og fglge disse. Ulykker kan undgas.
Arbejde med ukendt udstyr kan fg@re til skader. Laes denne manual fgr

montering eller brug for at blive bekendt med maskinen. Hvis denne

maskine bruges af en anden person, udlanes eller udlejes er det
maskinejerens ansvar at sikre sig, at operatgren fgr brug:

a) Laeser og forstar betjeningsvejledningerne.

b) Erinstruereti sikker og korrekt brug.
Kend maskinens betjeningselementer, og vaer klar over hvordan traktor og maskine hurtigt standses
i en ngdsituation. Lees denne manual og den, der fglger med traktoren.
Traen alt nyt personale og gennemga jaevnligt instruktionerne med eksisterende medarbejdere. Sgrg
for at maskine kun anvendes af en personer, som er korrekt opleert og i god fysisk form. En person,
der ikke har leest og forstaet alle brugs- og sikkerhedsinstruktioner, er ikke kvalificeret til at bruge
maskinen. En utraenet operatgr udsaetter sig selv og omkringstaende for alvorlig personskade eller
ded. Hvis 2ldre personer hjaelper med arbejdet, skal deres fysiske begraensninger erkendes og

imgdekommes.
e
5 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



AIHEAD

SIKKERHEDSMARKATER

5.

Hold altid sikkerhedmaerkaterne rene og laeselige.

Udskift bortkomne eller uleeselige sikkerhedsmeerkater.

Udskiftede dele, der var pafgrt en sikkerhedsmaerkat, skal forsynes med tilsvarende
sikkerhedsmaerkat.

Sikkerhedsmaerkater vist i denne brugsanvisningm har hver et varenummer i nederste hgjre hjgrne.
Brug dette reservedelsnummer ved bestilling af reservedele.

Sikkerhedsmaerkater kan bestilles hos leverandgren.

Pasatning af sikkerhedsmaerkater:

Sgrg for, at pasaetningsomradet er rent og tert.

Sgrg for, at temperaturen er over 10°C.

Bestem den ngjagtige position, fgr du fjerner bagsidepapiret.

Fiern den mindste del af det delte bagsidepapir.

Ret skiltet ind over det specificerede omrade, og tryk forsigtigt den lille del med den blotlagte
kleebrige bagside pa plads.

Trzek langsomt det resterende papir tilbage og glat forsigtigt den resterende del af skiltet pa plads.
Sma luftlommer kan gennembores med en nal og glattes ud.

Sikkerhedsmaerkaterne og deres placering er vist i de efterfglgende illustrationer. Det er pakraevet
at operatgren ggr sig bekendt med maerkaterne, typen af advarsel og det omrade eller den saerlige
funktion den relaterer til.

e
6 MAN 9065103 DK V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



AIHEAD

SIKKERHEDSM/RKATERNES PLACERING PA MASKINEN

THROWN OBJECT HAZARD

To prevent serious injury or death from
thrown objects:

Turn machine off, stop and disable en-
gine, remove ignition key and place in
your pocket, set park brake and wait for
all moving parts to stop before adjusting,
servicing, maintaining, repairing or un-
plugging.

Do not direct discharge duct towards
people, animals or property. Always wear
appropriate safety gear. Keep hands and
feet out of discharge openings.

Keep others away. 29400

P. Lindberg A/S
Tel.: 70212626

A - FARE
Udkastede objekter

For at undga alvorlig tilskadekomst eller dgd pga. udkastede
objekter:

- Sluk maskinen, stands og frakobl motoren, fjern taendingsngglen
og leg den i lommen, aktiver parkeringsbremsen og afvent at de
bevaegelige dele standser fgr der justeres, serviceres, vedligeholdes,
repareres eller afmonteres.

- Ret ikke udkastet mod mennesker, dyr eller ejendom. Beer altid

passende sikkerhedsudstyr. Hold haender og fgdder ude af
udkastabninger.

- Hold andre personer pa afstand.

7 MAN 9065103 DK V2
Sdr. Ringvej 1 www.p-lindberg.dk
DK-6600 Vejen e-mail: salg@p-lindberg.dk



A CAUTION B — ADVARSEL

- Lees og forsta brugsanvisningen fgr start. Gennemga
sikkerhedsinstruktionerne arligt.

* Read and understand operator's manual before
starting. Review safety instructions annually.

= Turn machine off, stop and disable engine, re-
move ignition key and place in your pocket, set

park brake and wait for all moving parts to stop - Sluk maskinen, stands og frakobl motoren, fjern
gfr{gl‘e adjusting, servicing, maintaining, repairing or unplug- teendingsngglen og laeg den i lommen, aktiver
i ; _ i parkeringsbremsen og afvent at de bevaegelige dele
* Keep the working area clean and free of debris to prevent slip- . . .
ping or tripping. Operate only on level ground. standser fgr der justeres, serviceres, vedligeholdes,
- Close and secure rotor cover betore operating. repareres eller afmonteres.

« Close and secure a|l guards, deflectors and shields before
ol Ll - Hold arbejdsomradet rent og frit for affald for at undga
+ Keep hydraulic lines and fittings tight, in good condition and at glide eller falde. Arbejd kun p4 plant underlag.

free of leaks.

* Keep hands, feet, hair and clothing away from moving parts. o .
Mever wear loose clothing around machinery. - Luk og fastg@r rotorskaermen fgr idrifttagning.

+ Keep driveline universal joint angles equal and small as pos-

Dl .
sible. - Luk og fastggr alle skeerme, deflektorer og skjolde fgr
« Do not point discharge at people, animals or buildings. Rotor

can expel wood chips fast enough to cause injury. start og anvendelse.
« Do not allow children, animals or unauthorized people into

working area. - Hold hydraulikfittings stramme, i god stand og fri for
* Do not run machine inside a closed building to prevent as- lekage.

phyxiation from engine exhaust.

+Use care when feeding material into chipper. Do not send . .
metal, bottles, cans, rocks, glass or other foreign material - Hold haender, fgdder, har og tgj pa afstand af de

into wood chipper. If foreign material enters chi , stop the - . . . .
hachine, mrnpé::glne off aﬁd place Ignition key Iﬂpﬁu, ,,j,’cm bevaegelige dele. Baer aldrig Igst tgj omkring maskinen.
and wait for all moving parts to stop before removing material
and/or unplugging. Inspect machine for damaged or loose . . o .
parts betore returning to work. - Hold kraftoverfgringsakslens vinkler sa lige som muligt.

* Always wear P.P.E. (Persaonal Protective Equipment) such as

::'.22{ G080)S and eavy gIoves WheREVEr operaiing ma- - Ret ikke udkastet mod personer, dyr eller bygninger.

- D 110t piaes hands or dry oty parts Inko fead hoppar Sl Rotcoren kan udkaste traestykker hurtigt nok til at
operation. forarsage personskade.

* Do not move or transport chipper when the rotor is turning.
- Do not exceed a safe travel speed when transporting. zsa006 ) - Tillad ikke bgrn, dyr eller uvedkommende i
arbejdsomradet.

- Anvend ikke maskinen i en lukket bygning for at undga kvaelning forarsaget af motorens udstgdning.

- Veer agtpagivende nar der indfgres materiale i flishuggeren. Indfgr ikke metal, flasker, daser, sten, glas eller andre
materialer i flishuggeren. Hvis andre materialer kommer i flishuggeren, stands maskinen, sluk motoren og tag
teendingsngglen ud og afvent at de bevaegelige dele standser, fgr materiale fjernes. Efterse maskinen for skader og Igse
dele inden den seettes i drift igen.

- Brug altid personlige veernemidler (PPP) som sikkerhedsbriller og kraftige handsker nar maskinen anvendes.

- Placer ikke haender eller andre kropsdele i indfgringstragten nar maskinen er i drift.

- Flyt og transporter ikke flishuggeren nar rotoren drejer.

- Overskrid ikke den tilladte transporthastighed.

R —————————

8 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

C—FARE

Roterende knive.

Hold haender og fgdder ude af indfgrings- og
udkastabningen nar maskinen er i drift for at undga
alvorlig personskade. Stands motoren, fjern
teendrgrsledningen og afvent at maskinen standser
helt for blokeringer fiernes eller der udfgres
justeringer.

ROTATING \ \

CUTTING BLADES

Keep hands and feet out of inlet \
and discharge openings while
machine is operating to avoid
sarious personal injury. Stop

engine, remove spark plug wire

and allow machine to come lo a 31 \‘3
complete stop before clearing |
obstructions or making

adjustments.

o= —,

4\ DANGER

Fare ved manglende afskaermning

. . Luk og fastggr alle afskeermninger og
m skjolde fgr maskinen anvendes.
e  Anvend ikke maskinen uden

MISSING GUARD HAZARD

afskaerminger og skjolde.

* Close and secure all guards and shlelds
before operating.

- Do not operate without guards and
| shlelds. 2940 3 |

e
9 MAN 9065103 DK V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

=
NEUTRAL _\‘ (- NEUTRAL R
——— FEED FEED F— REVERSE
' -, - H L
P F TN b P
| ! K i b : ' ! i I}
[ ! ; r," W 5 i i I ‘r'
[ P N o S
1 ] ' " 1 v
s [ H ¥ ] v ' H i 3
HIGH PRESSURE FLUID HAZARD v . S oo o S
LR [ ;S L I A
To prevent serous injury or death from ", "lL i E '-’ H . “l ! E ," '
J f
high-pressure flug: L R A NS s
. ' ) : ) H i) i
+ Rolove pressure on o system  before oo s ! Y i i K
reparing or adjusting. 'ﬂ ‘..i ir-‘ S b .'.I L.‘ i
[} 1 ¢ ¥ '] "
+ Wear proper hand and eye protection Vonoa S Vonoa S
L1 L] ! b [
when searching for leaks.Use wood or R vy
cardboard instead of hands '\, Ay NS
'1'L' iy W i,
+ Keep all components in good repalr, - l\_ sl 1&491-4) \ Ty £U4U‘-5j
p i

G — ADVARSEL

FARE FRA VZASKE UNDER H@JT TRYK

For at undga alvorlig personskade eller dgd fra vaeske under hgjt tryk:

R —————————
10

P. Lindberg A/S Sdr. Ringvej 1

Tel.: 70212626 DK-6600 Vejen

MAN 9065103 DK V2
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



AIHEAD

e Beer korrekt hand- og gjenbeskyttelse nar der undersgges for laekage. Brug trae eller pap i stedet for

o Friggr trykket pa systemet f@r reparation eller justering.

hander.
e Hold alle komponenter i god stand.

Bak — Neutral — Indfgring
G

Indfgring — Neutral - Bak

R —————————

11 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

FORBEREDELSE

1. Anvend aldrig maskinen uden at have laest og forstaet denne brugsanvisning, traktorens
brugsanvisning og samtlige sikkerhedsmaerkater pa traktoren og maskine.

2. Personlige veernemidler inkl. hjelm, sikkerhedsbriller,
sikkerhedsfodtgj og handsker er anbefalet ved
montering, drift, justering, vedligeholdelse,
reparation, afmontering, renggring og transport af
enheden. Langt har, Igstsiddende t@j og smykker
frarades i neerheden af maskinen.

3. LANGVARIG UDSATTELSE FOR H@) ST@J KAN
FORARSAGE PERMANENT H@RETAB!
Effektudstyr med eller uden tilsluttet udstyr kan ofte
veere stgjende nok til at forarsage permanent, delvist hgretab. Det

& &3

eI &

anbefales at baere hgreveern, hvis stgjen i arbejdsomradet overstiger 80
dB. Stgj over 85 dB kan pa lang sigt forarsage alvorligt hgretab. Stgj over
90 dB kan pa laengere sigt forarsage permanent, totalt hgretab.

4. Ryd arbejdsomradet for sten, rene og skjulte forhindringer, som kan
blive fanget eller seette sig fast og forarsage skade.

5. Anvend kun i dagslys eller med tilstraekkeligt kunstig belysning.

6. Sgrg for at maskinen er korrekt monteret, justeret og i god og sikker driftstilstand.

7. Segrg for at al sikkerhedsafskaermning og sikkerhedsmaerkater er korrekt pasat og i god stand.

R —————————

12 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

VEDLIGEHOLDELSE

1. God vedligeholdelse er dit ansvar. Darlig vedligeholdelse gger risikoen for problemer.

2. Segrgfor gode rutiner pa veerkstedet.
— Hold arbejdsomradet rent og tgrt.
— Sgrg for at elektriske kontakter og veerktgj er korrekt
jordede.
— Sgrg for tilstraekkeligt lys til den aktuelle opgave.

3. Serg for god ventilation. Start aldrig traktoren i en lukket bygning. <

Udstgdningsgassen kan forarsage kvaelning.

4. Fgrder udfgre arbejde pa denne maskine, sluk motoren, aktiver bremsen og luk for benzinhanen.

5. Arbejd aldrig under maskinen, men mindre den er sikkert blokeret.

6. Anvend altid personlige vaernemidler til at beskytte gjne, haender og @rer, nar der udfgres enhver
form for service og vedligeholdelse pa maskinen. Brug kraftige, gerne laeder-, handsker nar knivene

handteres.

7. Brug kun originale reservedele for at opretholde maskinens specifikationer. Leverandgren er ikke
ansvarlig for person- eller maskinskade forarsaget af ikke-godkendte dele eller tilbehgr.

8. Hav altid brandslukker og fgrstehjeelpskasse i neerheden nar
der udfgres vedligeholdelse pa dette udstyr.

9. Efterspaend jeevnligt alle bolte, mgtrikker og kontroller at
alle elektriske forbindelser og braendstofforbindelser er

sikkert fastgjorte for at sikre drifttilstanden.

10. Sgrg altid for at montere alle sikkerhedsafskaermninger og -anordninger igen efter service eller
vedligeholdelse inden enheden szettes i drift igen.

R —————————

13 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

DRIFT

1. Husk, at det er vigtigt, at laese og fglger sikkerhedsmaerkaterne pa den trepunktsophaengte
flishugger. Renggr eller udskift alle sikkerhedsmaerkater, hvis de ikke tydeligt kan laeses og forstas.
Sikker brug af denne maskine er helt afhaengig af operatgren.

2. Alle ting med beveaegelige dele er potentielt farlige. Intet kan erstatte en forsigtig, sikker operatgr,

der genkender potentielle farer og fglger rimelige sikkerhedsforanstaltninger. Producenten har

designet denne trepunktsophaengte flishugger til at blive brugt med alt dets sikkerhedsudstyr
korrekt fastgjort for at minimere risikoen for ulykker. Laes denne manual for at sikre, at alt
sikkerhedsudstyr er pasat.

Luk og fastggr rotordaekslet fgr idriftsaettelse.

Luk og fastggr alle skaerme, deflektorer og afdeekninger f@r start og idriftsaettelse.

Laes og forsta brugsanvisningen ingen start. Gennemga sikkerhedsinstruktionerne arligt.

o vk w

Personlige vaernemidler inkl, hjelm, sikkerhedsbriller, sikkerhedsfodtgj og handsker er anbefalet ved

montering, drift, justering, vedligeholdelse, reparation, afmontering, renggring og transport af

enheden. Langt har, Igstsiddende t@j og smykker frarades i naerheden af maskinen.

7. Hold hydralikslanger og -fittings teette, i god stand og fri for laekager.

8. Placer aldrig kropsdele, hvor de kan bringes i fare, hvis der skulle opsta bevaegelse i forbindelse med
montering, installering, drift, vedligeholdelse, reparation, afmontering eller flytning.

9. Sluk maskinen, stands og sluk motoren, tag teendingsngglen ud, aktiver parkeringsbremsen og afvent
at de bevaegelige dele er standset f@r servicering, justering, reparation eller afmontering.

10. Lad ikke maskinen kgre inde i en lukket bygning for at undga kvaelning pga. motorens udstgdning.

11. Veer agtpdgivende ndr der indfgres materiale i flishuggeren. Indfgr ikke metal, flasker, daser, sten,
glas eller andre materialer i flishuggeren. Hvis andre materialer kommer i flishuggeren, stands
maskinen, sluk motoren og tag teendingsngglen ud og afvent at de bevaegelige dele standser, fgr
materiale fjernes. Efterse maskinen for skader og Igse dele inden den saettes i drift igen.

12. Indtag aldrig alkohol eller stoffer som kan slgve opmaerksomhed eller koordineringsevne ved brug af
maskinen. Spgrg egen laege vedr. Anvendelse af maskinen i forbindelse med receptpligtig medicin.

13. Tillad aldrig passagerer pa maskinen.

14. Tillad aldrig bgrn eller ikke-autoriserede personer at anvende eller opholde sig i neerheden af
maskinen.

15. Raek ikke ind i rotor eller indfgringstragt nar motoren kgrer. Monter og fastggr adgangsskaerme fgr
motoren startes,

16. Hold arbejdsomradet rent og frit for affald for at nedsaette risikoen for at falde. Anvend kun pa flad
grund.

17. Ret ikke udkastet mod personer, dyr eller bygninger. Rotoren kan udkaste traestykker hurtigt nok til
at forarsage personskade.

18. Flyt eller transporter ikke flishuggeren mens rotoren kgrer.

19. Overskrid ikke den tilladte transporthastighed.

R —————————

14 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



TEKNISKE SPECIFIKATIONER

AIHEAD

Model BX62RD
Vaegt 505 KG
Max. diameter pa tree 150 mm

Indgang v/knivtromle

165 mm * 254 mm

Antal knive

4 stk i rotor, 1 stk modskaer

Rotorstgrrelse 762 mm
Indfgringstragt, abning 635 mm * 635 mm
Hgjde pa afkasttud 1.879 mm
Rotation, afkasttud 360°

Effektkrav til traktor 55-80 HK
3-punktsophaeng KAT 1

Indfgring Hydraulisk

Antal ngdstop

Tryk for stop
Traek for start

3 (hgjre side, venstre side, gverst)

PTO-aksel m/frilgbskobling

540 rpm

P. Lindberg A/S
Tel.: 70212626

15
Sdr. Ringvej 1
DK-6600 Vejen

MAN 9065103 DK V2
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



AIHEAD

MONTERING
Flishuggeren leveres komplet samlet.
Flishuggeren monteres pa traktorens 3-punktsophaeng og tilsluttes traktorens kraftoverfgringsaksel.

Alle bevaegelige dele smgres godt inden ibrugtagning.

ANVENDELSE

Da flishuggeren fungerer via kraftoverfgring fra traktoren, starter knivtromlen automatisk, nar
traktoren kgrer.

R —————————

16 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

STYRING AF INDF@RING

Styrestangen kontrollerer frem, bak og stop pa indfgringen og betjenes som nedenfor:

Nar styrestangen star i stop-positionen
(neutral) skubbes den enten tilbage for at

+ starte bak-funktionen eller traekkes frem
for at starte indfgringen. Nar stangen

flyttes, skal reset-stangen |gftes.

* Indfgringsposition

e | Stopposition (neutral
L e 1| + PP ( )
T .:': |

* Bakposition

e
17 MAN 9065103 DK V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

PROCEDURE VED FASTK@RSEL

Sluk straks traktoren og frakobl PTOen. Afvent at alle bevaegelige dele er standset. Indfgringsvalsen
kan nu reverseres for at friggre fastsiddende materiale. Alternativt kan lagen ind til knivakslen
abnes.

VEDLIGEHOLDELSE

Knivakslen smgres med en egnet olie for hver 8. driftstime.

Bolte, mgtrikker etc. efterses og efterspaendes for hver 20. Driftstime eller ved behov.

OPBEVARING

Maskinen renggres og alle metaldele smg@res med en let olie for at forhindre rustdannelse.

TRANSPORT

Maskinen skal sikres mod at veelte, hvis den transporteres. Hvis maskinen transporteres i traktorens
ophaeng, kan indfgringstragten evt. seettes op i transportstilling, sd maskinen ikke fylder sa meget
pa vejen, det er dog ikke ngdvendigt i forhold til maskinens stabilitet.

BORTSKAFFELSE

Flishuggeren adskilles og de enkelte materialer bortskaffes jf. geeldende lokale retningslinjer.

R —————————

18 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

SPLITTEGNINGER OG KOMPONENTLISTER

19 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



BX62RD Komponentliste
Nr. Leverandgrs kode Beskrivelse Antal
1 GB/T889.1 Mgtrik M8 2
2 GB/T5782 Bolt M8*65 2
3 BX62R.10 Gasstgddaemper 2
4 GB/T97.1 Spaendeskive M8 2
5 GB/T6170 Mgtrik M10 4
6 GB/T93.1 Fjederskive M10 4
7 GB/T96.1 Stor skive M10 4
8 GB/T97.1 Spandeskive M10 2
9 BX62R.7 Modskaer 1
10 GB/T5786 Bolt M12*1.5*30 1
11 BX62R.11 Justeringsbolt til modskaer 2
12 GB/T5786 Bolt M12*1.5*40 2
13 GB/T93.1 Fjederskive 12 16
14 GB/T96 Stor spaendeskive 12 3
15 GB/T5783 Bolt M12*35 7
16 GB/T97.1 Spaendeskive 12 12
17 GB/T889.1 Lasemptrik M12 12
18 BX62R.1 Chassis 1
19 BX62R.6 Beslag 1
20 GB/T4329 Split M10 3
21 BX42S-5 Redskabsbolt Kat 1-2 2
22 GB/T93 Fjederskive 22 2
23 GB/T6171 Mgtrik M22*1.5 2
24 BX42S-6 Topstangsbolt Kat 1 1
25 BX62R.3 Huggeskive 1
26 GB/T7810 Flangeleje UCFU 210 2
27 GB/T97.1 Spaendeskive 14 8
28 GB/T93.1 Fjederskive 14 8
29 GB/T5786 Bolt M14*1.5*45 8
30 BX62R.8 Beslag 1
31 BX62R.9 PTO cover 1
32 GB/T5783 Bolt M10*20 2
33 GB/T889.1 Lasemptrik M10 2
34 GB/T4329 Lasesplit 5 1
35 BX62R.4 Udkastrgr 1
36 BX62R.13 Lejecover 1
37 BX62R.2 Indfgringstragt 1
20 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



AIHEAD

BX62RD Komponentliste

38

GB/T6177.1

Mgtrik M10

39

BX62R.20

Fod

P. Lindberg A/S
Tel.: 70212626

21
Sdr. Ringvej 1
DK-6600 Vejen

MAN 9065103 DK V2
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



AIHEAD

R —————————

22 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




Indfgringstragt
Nr. Leverandgrs kode Beskrivelse Antal
1 BX62R.2.8 Cover 1
2 GB/T5783 Bolt M10*20 3
3 GB/T93 Fjederskive M10 3
4 GB/T97.1 Spandeskive M10 5
5 GB/T889.1 Lasemgtrik M10 2
6 BX62R.2.6-2 Justeringsbeslag 1
7 GB/T6170 Mgtrik M10 2
8 GB/T96 Stor spandeskive 2
9 BX62R.2.12 Ventilstang 1
10 GB/T91 Split 5*20 2
11 BX62R.2.13 Slagstift til ventil 1
12 GB/T78 Bolt M6*8 2
13 BX62R.2.17 Aksel lasering 2
14 BX62R.2.4 Venstre arm 1
15 JB/T7940.1 Smgrenippel M8*1 2
16 GB/T6170 Mgtrik M8 8
17 BX62R.2.10 Traekkrog 4
18 BX62R.2.20 Trekfjeder 3
19 W-09-002 Fedtrgr 6 2
20 M6-6*4 Laseforbindelse 2
21 GB/T7810 Flangeleje UCFU208 2
22 GB/T7810 Staleje UCP208 2
23 GB/T5783 Bolt M16*55 4
24 GB/T97.1 Spaendeskive 16 4
25 GB/T889.1 Lasemgtrik M16 4
26 BX62R.2.14 Cover 1
27 GB/T5783 Bolt M8*20 4
28 GB/T889.1 Lasemgtrik M8 8
29 BX62R.2.2 Indtraeksrulle nederst 1
30 BX62R.2.3 Indtraeksrulle gverst 1
31 BX62R.2.5 Hgjre arm 1
32 BX62R.2.15 Gummiplade 2

R —————————

23 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk



Indfgringstragt
Nr. Leverandgrs kode Beskrivelse Antal
33 BX62R.2.16 Plade 1
34 GB/T93.1 Fjederskive 6 8
35 GB/T97.1 Spandeskive 6 8
36 GB/T5783 Bolt M6*12 4
37 GB/T5782-2000 Bolt M8*55 6
38 GB/T93.1 Fjederskive 8 6
39 GB/T97.1 Spandeskive 8 6
40 BX62R.2.1 Tragt 1
41 BX62RD.2.18 Hydraulik system 1
42 BX62R.2.9 Lasehandtag 1
43 GB/T889.1 Lasemgtrik M14 1
44 GB/T276 Leje 61804-2RS 2
45 BX62R.2.11 Lejeaksel 1
46 GB/T97.1 Spandeskive 14 2
47 GB/T6178-1986 Mgtrik M14 1
48 GB/T91-2000 Split 3.2*20 1
49 BX62R.2.6-1 Bgjle 1
50 BX62R.2.6-3 U bolt 4
51 GB/T889.1 Lasemgtrik M6 8
52 BX62R.2.21 Stempelstang 1
53 BX62R.2.7 Cover 1
54 BX62R.2.19 Traekfjeder 1 1
55 GB/T889.1 Lasemptrik M12 8
56 GB/T97.1 Spaendeskive M12 8
57 GB/T5783 Bolt M12*45 8

P. Lindberg A/S
Tel.: 70212626

24

Sdr. Ringvej 1
DK-6600 Vejen

MAN 9065103 DK V2

www.p-lindberg.dk

e-mail: salg@p-lindberg.dk



AIHEAD

(- Wi =

60

R

R —————————

25 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




AIHEAD

BX62RD Hydrauliksystem

Nr. Leverandgrs kode Beskrivelse Antal
1 BMR-200-2-A-D-N1 Motor 2
2 GE12LR1/2ED Brystnippel M18*1.5 6
3 GB/T889.1 Lasemgtrik M12 4
4 GB/T97.1 Spaendeskive 12 4
5 GB/T5783 Bolt M12*45 4
6 BX62R.2.18.1 Hydraulikslange 1100 2
7 BX62R.2.18.2 Hydraulikslange 700 1
8 FCH-60 Flowreguleringsventil 1
9 GB/T5782 Bolt M8*65 2
10 GB/T93.1 Fjederskive 8 2
11 WEE12LR1/2 OMD Bgjning hydraulik M18*1.5-G1/2 1
12 ET12 LOMD T-stykke hydraulik M18*1.5 2
13 BX62R.2.18.3 Hydraulikslange 300 2
14 BX62R.2.18.5 Hydraulikslange 350 1
15 EL12 LOMD T-stykke hydraulik M18*1.5 2
16 GE12LR3/4UNFOMD Nippel 3/4-18*1.5 9
17 WFC130E-201 Ngdstopsventil 3
18 BX62R.2.18.7 Hydraulikslange 620 1
19 BX62R.2.18.8 Hydraulikslange 550 1
20 GE12LM27*2ED Muffe M18*1.5-M27%*2 4
21 ZT-L20E-OW Reguleringsventil 1
22 GB/T5783 Bolt M10*70 3
23 GB/T93 Fjederskive M10 3
24 GB/T97.1 Spaendeskive M10 3
25 BX62R.2.18.4 Hydraulikslange 3600 2
26 GB5862 Hydraulikkobling 2
27 BX62R.2.18.6 Hydraulikslange 500 1
28 BX62R.2.18.9 Hydraulikslange 410 1
29 EW12-L Bgjning M18*1.5 1

P. Lindberg A/S
Tel.: 70212626

e
26
Sdr. Ringvej 1
DK-6600 Vejen

MAN 9065103 DK V2
www.p-lindberg.dk

e-mail: salg@p-lindberg.dk




AIHEAD

o~
BX62RD Udkastrgr
Nr. Leverandgrs kode Beskrivelse Antal
1 BX62R.4.2 Skaerm til udkastrgr 1
2 IB/T7274.4 Fingerskrue 10*40 2
3 JB/T 8112 Splitbolt 1
4 BX62R.4.5 Treekfjeder 1
5 BX62R.4.1 Udkastrgr 1
6 JB/T8108.2 Stang til udkastjustering 1
7 GB/T 889.1 Mgtrik M6 8
8 GB/T97.1 Spaendeskive M6 8
9 BX42S.1.2 Lasehandtag 1
10 GB/T 5783 Bolt M6*25 8
11 BX62R.4.3 Skive 1 1
12 BX62R.4.4 Skive 2 1

P. Lindberg A/S

Tel.: 70212626

27
Sdr. Ringvej 1
DK-6600 Vejen

MAN 9065103 DK V2
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



AIHEAD

Huggeskive
Nr. Leverandgrs kode Beskrivelse Antal
1 BX62R.3.2 Modskaer 4
2 GB/T97.1 Spaendeskive 16
3 GB/T 93 Fjederskive 12 16
4 GB/T 5783 Bolt M10*20 16
5 BX62R.3.1 Huggeskive 1

P. Lindberg A/S
Tel.: 70212626

28
Sdr. Ringvej 1
DK-6600 Vejen

MAN 9065103 DK V2
www.p-lindberg.dk
e-mail: salg@p-lindberg.dk



AIHEAD

EU OVERENSSTEMMELSESERKLARING

EU OVERENSSTEMMELSESERKLARING c €

Fabrikant: P.Lindberg A/S
adr. Ringvej 1
6600 Yejen
TIf - T0212626
E-mail: salg@p-indberg.dk
CVR: 25903110
www p-lindberg.dk

Erklzerer herved at felgende Flishugger til FTO

maskine; (Uden hydraulik)
FPL varenummer 9063102

Flishugger tif FTO
(Med hydraulik)
PL varenummer 3065703

Type / model. BX425 (uden hydraulik)
BX62RD (med hydrauiik)

Er i overensstemmelse med 200642EEC
felgende direktiver:

Anvendte standarder og normer: EN IS0 12100:2010
EN ISO 4254-1:2015

Dato og ansvarlig underskrift: Vejen d. 03-01-2022
P. Lindbeng A/S

S AT

Enk T Launtser
Dirakiar

Vi forbeholder os ret til uden forudgaende varsel at aendre de tekniske parametre og specifikationer for dette produkt.

R —————————

29 MAN 9065103 DK V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk




SV
Bruksanvisning

(Oversattning av original dansk
bruksanvisning)

Kompostkvarn till PTO BX62RD — artikelnummer. 9065103

Beskrivning: Kompostkvarn for PTO-drift med hydraulisk indragning, steglos justering av
inmatningshastigheten och backfunktion. Kompostkvarnen levereras inklusive PTO-axel med
frihjulskoppling, vridbar returpip, och klarar grenar upp till 150 mm. Maskinen kraver en traktor pa
55-80 hk for att kdras optimalt. For trepunktsfaste, kategori 1.

Anvandningsomraden: Lamplig for buskar, trad med grenar och julgranar.

Avsedd anvandning: Utrustningen far endast anvandas sa som beskrivs i bruksanvisningen — all
annan anvandning anses felaktig.

INNEHALL
INLEDNING ..ottt ss s sa et ees st s s s s sesasssnas s ssessneeeas 2
ALLMAN INFORMATION ..ot sae st ses e s s s sasssaesessenassansenees 2
SAKERHETSANVISNINGAR . ......cvveveeetecee e teeeees e ses s assessesessas s ss s sass s sesesssassas s nassanssnenes 3
ANVANDNING AV UTRUSTNINGEN......coovieeeeeeeeseeseeeeeeeeseeeeeeeeseesssesee s sessesessseesessesesseessnessnesnens 4
UTBILDNING .ottt na s s s sen s nees s eesesseneeseneenees 5
SAKERHETSIMARKEN ..ottt sa s s s s neesesanenean 6
FORBEREDELSE ...ttt s st st s s e ess s st nsene s s esnessnessssanees 12
UNDERHALL ..ottt se e se e nenaes 13
DRIFT ettt e et s sttt ettt n et n e anens 14
TEKNISKA DATA oottt s s nessnaneansenansnaneens 15
MONTERING ...ttt s s sassssseee et s esas s s ssassenassasennans 16
ANVANDNING ...ttt s e se s se s ee e s s st s s neeseseeneesseenesaneenas 16
INMATNINGSSTYRNING ...t ses e s es st essessassssenesseneenans 17
ATGARDER VID FASTKORNING ......voivieeeeeeeieeeeeseeee e ses s se s ssnessneean 18
UNDERHALL ..t na et es e nanaenanens 18
FORVARING ..ottt s s se et enas s nsen s nassnannens 18
TRANSPORT ...ttt e e e st se s sses s naneansenassnaneens 18
BORTSKAFFANDE ......covecuieeeecee et iesaese e see s st s s s s e sessesaesssssessesassassennssanannens 18
SPRANGSKISSER OCH KOMPONENTLISTOR .....oviveviceieeeeeee et se s esnessnenes 19
EU-FORSAKRAN OM OVERENSSTAMMELSE ....coovuvieeieeeeeeeeeeeeee e eeses s sses s ssenens 29
1— MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

INLEDNING

Den hér bruksanvisningen innehaller en beskrivning av maskinen och nédvandiga
instruktioner for att kunna anvanda den sakert och korrekt samt instruktioner for
dagligt och regelbundet underhall av maskinen.

Bruksanvisningen vander sig till den professionella anvandaren som redan ar behorig
for och fortrogen med att kdra traktorn som maskinen kopplas till.

Det ar en ev. arbetsgivares (maskinens dgares) ansvar att sakerstélla att alla som ska
anvanda, serva, underhalla eller reparera maskinen har last bruksanvisningen.

Det rekommenderas att endast anvanda reservdelar och tillbehoér i original. Anvandning av icke originaldelar
kan vara farligt samt forkorta maskinens livslangd och forsamra dess prestanda. Dessutom kan garantin
upphora att galla.

Om tvivel uppstar om tolkningen av bruksanvisningen ska leverantéren kontaktas.

Spara bruksanvisningen foér senare anvandning och ldmna den alltid med maskinen om den saljs eller lanas
ut.

ALLMAN INFORMATION

Bruksanvisningen &r viktig for sdker drift av denna maskin och ska alltid férvaras tillsammans med den. LAS,
FORSTA OCH FOLJ anvisningarna i bruksanvisningen innan utrustningen tas i drift.

Nar det i bruksanvisningen héanvisas till riktningar, hoger, vanster etc., avser det alltid sett fran traktorns
forarplats och i korriktningen.

lllustrationerna i bruksanvisningen kan avvika fran det levererade, eftersom man kan ha tagit bort
komponenter for att gora illustrationen tydligare.

Bruksanvisningen har utarbetats i enlighet med Maskindirektivet 2006/42/EG och de relevanta tekniska
standarderna.

Maskinen ar utrustad med sakerhetsmarken som ska underhallas och bytas ut nar de inte langre gar att lasa.

Denna symbol tillsammans med orden: FARA, VIKTIGT, VARNING anvands i
bruksanvisningen for att rikta uppmarksamheten mot maskinens sdkerhet och drift.
Det ar viktigt att folja alla de angivna riktlinjerna.

R —————————

2 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

SAKERHETSANVISNINGAR
1. Las och se till att du har forstatt bruksanvisningen och alla sakerhetsetiketter
innan du anvander, underhaller, justerar och rengor 3-punktskompostkvarnen.

2. Ha forsta hjalpen-utrustning i ndrheten i handelse av olycka och se till att du vet —
hur den ska anvandas. +

3. Se till att ha en brandslackare i narheten i handelse av brand och se till att du vet hur i

den ska anvandas.

4. Tillat inte personer pa maskinen.

5. Anvand lamplig skyddsutrustning. Detta inkluderar, men &r inte begransad till:

— Hjdlm.

— Skyddsskor med stalhatta.

— Skyddsglasogon eller visir.

— Kraftiga handskar.

— Lampliga klader.

— Horselskydd

— Andningsskydd eller filtermask.

3 &0

6. Installera alla sékerhetsskarmar fore start.

7. Anvand lampliga horselskydd vid langvarig bullerexponering.

8. Stang av maskinen, stanna och stoppa motorn, ta ur tandningsnyckeln och stoppa
den i fickan, dra at parkeringsbromsen och vanta tills alla rérliga delar har stannat fore service,
justering, reparation eller demontering.

9. Se till att personer, sarskilt sma barn, inte befinner sig i arbetsomradet innan maskinen startas.

10. Kontrollera sékerhetsdelarna arligen med all personal som ska anvanda eller underhalla 3-punkts

kompostkvarnen.
R —————————
3 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

ANVANDNING AV UTRUSTNINGEN

Sakerheten for operatéren och de som befinner sig i ndrheten ar en av de viktigaste fragorna vid
design och utveckling av utrustning. Varje ar intraffar dock manga olyckor som hade kunnat undvikas
genom nagra sekunders eftertanke och en mer forsiktig hantering av utrustningen. Du som operator
kan undvika manga olyckor genom att folja foljande forsiktighetsatgarder i detta avsnitt. For att
undvika personskador eller dodsfall, 1as foljande forsiktighetsatgarder noggrant och insistera pa att
de som arbetar med eller at dig foljer dem.

For en battre dversikt kan vissa foton eller illustrationer i den har guiden visa en enhet med en 16s
sakerhetsskarm. Utrustning bor dock aldrig anvdndas i detta tillstand. Hall alla skydd pa plats. Om
det blir nédvandigt att ta bort avskdrmningarna i samband med reparationer ska skdrmen sattas pa
igen/bytas ut innan anvandning.

Byt ut alla sakerhets- eller instruktionsetiketter om de faller av eller blir olasliga. Platsen for
etiketterna anges i denna bruksanvisning.

Var aldrig paverkad av alkohol eller amnen som kan forsamra vakenhet eller koordination medan
utrustningen anvands. Radgoér med din egen lakare ang. anvdandning av maskinen medan du tar
receptbelagd medicin.

Barn far inte under ndgra omstandigheter anvanda maskinen. Lat inte personer anvanda maskinen
innan de har last bruksanvisningen och fatt en djup férstaelse for sakerhetsatgarder och funktion.
Sakerhetsinstruktionerna bor gas igenom arligen med alla anvdandare av maskinen.

Utrustningen ar farlig fér barn och personer som inte kanner till utrustningen. Operatéren bér vara
en ansvarsfull, korrekt utbildad person i god fysisk form som har fatt utbildning i hur maskinen
anvands. Om éldre personer hjalper till med arbetet maste deras fysiska begransningar redovisas
och beaktas.

Overskrid aldrig granserna fér en maskin. Om det rader tvivel om personens férmaga att utféra
uppgiften eller uppgiften kan utféras pa ett sikert satt — FORSOK INTE ATT UTFORA UPPGIFTEN.

Gor inga fordndringar pa utrustningen. Otilldtna andringar kan leda till allvarliga skador eller dédsfall
och kan férsamra utrustningens funktion och livslangd.

Forutom detta verktygs design och konfiguration, inklusive sdkerhetsskyltar och sakerhetsutrustning,
ar riskkontroll och olycksforebyggande beroende av vaksamhet, omsorg, forsiktighet och korrekt
utbildning av personal som ar involverad i drift, transport, underhall och forvaring av maskinen. Se
dven till att lasa traktorns bruksanvisning och sakerhetsinstruktioner samt sakerhetsetiketter.

e
4 MAN 9065103 SE V2

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

UTBILDNING

Sakerhet ar viktigt vid konstruktion och tillverkning av maskiner. Tyvéarr kan alla anstrangningar for
att tillhandahalla saker utrustning visa sig meningslésa genom en enda vardslds handling av en
operator eller annan narvarande person.

Férutom design och konfiguration av utrustning, ar riskkontroll och férebyggande av olyckor
beroende av noggrannhet, omsorg, forsiktighet och korrekt utbildning av personal som &r involverad
i drift, transport, underhall och férvaring av denna utrustning.

Den bésta sakerhetsfunktionen ar en informerad och uppmarksam

operator. Det dr operatorens ansvar att ldsa och forsta ALLA sakerhets-
och driftsinstruktioner i bruksanvisningen och att folja dem. Olyckor kan
undvikas.

Arbete med okand utrustning kan leda till skador. Las den har
bruksanvisningen innan du monterar eller anvander den for att gora dig

bekant med maskinen. Om denna maskin anvdnds av en annan person, lanas ut eller hyrs ut, ar det
maskinagarens ansvar att sdkerstalla att operatéren fére anvandning:

a) Laser och forstar bruksanvisningarna.

b) Arinstruerad i siker och korrekt anvindning.
Kanner till maskinens mandverelement och dr medveten om hur du snabbt stoppar traktorn och
maskinen i en nodsituation. Lds denna bruksanvisning och den som medféljer traktorn.
Utbilda all ny personal och ga regelbundet igenom instruktionerna med befintliga medarbetare. Se
till att maskinen endast anvands av personer som har ratt utbildning och ar i god fysisk form. En
person som inte har last och forstatt alla drifts- och sakerhetsinstruktioner ar inte behorig att
anvanda maskinen. En otrdnad operator utsatter sig sjalv och omgivningen for allvarliga skador eller
dodsfall. Om aldre personer hjalper till med arbetet maste deras fysiska begransningar redovisas och

beaktas.
e
5 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

SAKERHETSMARKEN

Hall alltid sakerhetsmarkena rena och lasbara.
Byt ut borttappade eller oldsbara sdkerhetsmarken.
Utbytta delar som var forsedda med sakerhetsmarket maste vara férsedda med motsvarande
sdkerhetsmarket.

4. Sakerhetsmarken som visas i denna bruksanvisning har var och en ett artikelnummer i det nedre
hdgra hornet. Anvand detta reservdelsnummer vid bestallning av reservdelar.

5. Sakerhetsmarken kan bestéllas fran leverantoren.

Applicering av sdakerhetsmarken:

e Seftill att appliceringsomradet ar rent och torrt.

e Se till att temperaturen ar éver 10 °C.

e Bestdm den exakta positionen innan du tar bort underlagspappret

e Tabort den minsta delen av det delade underlagspappret.

e Rikta in skylten 6ver det angivna omradet och tryck forsiktigt den lilla delen med den synliga klibbiga
baksidan pa plats.

e Dralangsamt tillbaka det aterstdende papperet och slata forsiktigt till den aterstdende delen av
skylten pa plats.

e Sma luftfickor kan man sticka hal pa med en nal och slata ut.

Sakerhetsmarkena och deras placering visas i foljande illustrationer. Operatoren ar skyldig att
bekanta sig med méarkena, typen av varning och det omrade eller specialfunktion som den avser.

R —————————

6 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

SAKERHETSMARKENAS PLACERING PA MASKINEN

THROWN OBJECT HAZARD

To prevent serious injury or death from
thrown objects:

Turn machine off, stop and disable en-
gine, remove ignition key and place in
your pocket, set park brake and wait for
all moving parts to stop before adjusting,
servicing, maintaining, repairing or un-
plugging.

Do not direct discharge duct towards
people, animals or property. Always wear
appropriate safety gear. Keep hands and
feet out of discharge openings.

Keep others away. 29400

P. Lindberg
Tel: 010-209 70 50

A — FARA
Utmatade foremal

For att undvika allvarliga skador eller dédsfall pa grund av utmatade
foremal:

— Stang av maskinen, stanna och koppla ur motorn, ta ur
tandningsnyckeln och stoppa in den i fickan, dra at
parkeringsbromsen och vénta tills de rorliga delarna har stannat
innan man utfor justering, service, underhall, reparation eller
monterar bort den.

— Rikta inte utmatade féremal mot personer, djur eller egendom.

Bar alltid lamplig skyddsutrustning. Hall hdnder och fotter borta
utmatningsdppningar

—Se till att andra personer befinner sig pa avstand.

7 MAN 9065103 SE V2

Myrangatan 4 www.p-lindberg.se
745 37 Enkoping e-mail: order@p-lindberg.se



A CAUTION B — VARNING

— Las och forsta bruksanvisningen fore start. Ga igenom
sakerhetsanvisningarna arligen.

* Read and understand operator's manual before
starting. Review safety instructions annually.

= Turn nllaclhlina off, stu; alnd dIFsabIe angll;e. re-
move ignition an ace in your pocket, set . .
park b,%',,u, an;ﬂa" fm.pw moving F;’ns to stop — Stang av maskinen, stanna och koppla ur motorn, ta ur

gfr{gl‘e adjusting, servicing, maintaining, repairing or unplug- tandningsnyckeln och stoppa in den i fickan, dra at
) ) ) ) parkeringsbromsen och vénta tills de rorliga delarna har
+ Keep the working area clean and free of debris to prevent slip- . L . . R
ping or tripping. Operate only on level ground. stannat innan man utfor justering, service, underhall,
- Close and secure rotor cover before operating. reparation eller monterar bort den.

« Close and secure a|l guards, deflectors and shields before

Starting and operat'ng. — Hall arbetsomradet rent och fritt fran skrap for att

* Keep hydraulic lines and fittings tight, in good condition and undvika att halka eller falla. Arbeta endast p& plant

free of leaks.

* Keep hands, feet, hair and clothing away from moving parts. underlag.
Never wear loose clothing around machinery.
J I'iﬁp driveline universal joint angles equal and small as pos- — Stang och sdkra rotorskolden fore idrifttagning.
Sible.
'E;’n“;’}p‘;‘.";},g';g';.ﬁ;gﬁ;;“;’:;.};;,',’g“;:m’i,'.’j:',';'_'”“" ot — Stang och fast alla skarmar, deflektorer och skarmar
« Do not allow children, animals or unauthorized people into fére start och anvandning.
waorking area.
* Do not run machine Inside a closed bullding to prevent as- — Hall de hydrauliska kopplingarna téta, i gott skick och

phyxiation from engine exhaust.

+Use care when feeding material into chipper. Do not send
maetal, bottles, cans, rocks, glass or ather foreign material
into wood chipper. If foreign material enters chipper, stop the

fria fran lackage.

machine, turn engine off and place Ignition key In your pocket —Hall hander, fotter, har och klader borta fran rorliga
and wait for all moving paris to stop before removing material |  delar. Bir aldrig st sittande kldder i ndrheten av
and/or unplugging. Inspect machine for damaged or loose .

parts before returning to work. maskinen.

* Always wear P.P.E. (Persaonal Protective Equipment) such as
safety goggles and heavy gloves whenever operating ma-

chine. — Hall kraftoverforingsaxelns vinklar sa raka som majligt.
+ Do mot place hands or any body parts Into feed hopper during . ) ) )

operation. — Rikta inte utmatningen mot personer, djur eller
* Do not mave or transport chipper when the rotor is turning. byggnader. Rotorn kan mata ut trébitar tillrackligt

LD" not exceed a safe travel speed when transporting. za4006 ) sna bbt for att orsaka personskada.

— Lat inte barn, djur eller obehoriga personer vistas pa arbetsomradet.

— Anvand inte maskinen i en sluten byggnad for att undvika kvéavning orsakad av motorns avgassystem.

— Var forsiktig vid inforning av material i kompostkvarnen. For inte in metall, flaskor, burkar, stenar, glas eller andra
material i kompostkvarnen. Om annat material kommer in i kompostkvarnen, stoppa maskinen, stang av motorn och ta
ur tdndningsnyckeln och vanta tills de rorliga delarna har stannat innan materialet tas bort. Kontrollera maskinen for

skador och 16sa delar innan den anvands igen.

— Anvand alltid personlig skyddsutrustning (PPE) som sdkerhetsglasogon och kraftiga handskar vid anvdandning av
maskinen.

— Placera inte hander eller andra kroppsdelar i inmatningstratten nar maskinen ar i drift.
— Flytta eller transportera inte kompostkvarnen nar rotorn roterar.

— Overskrid inte den tilldtna transporthastigheten.

R —————————

8 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

.' g a e . : - Roterande knivar

ROTATING \
CUTTING BLADES \ \

Keep hands and feet out of inlet \
and discharge openings while
machine is operating to avoid

Hall hander och fotter borta fran inmatnings- och
utmatningsdppningen nar maskinen ar i drift for att
undvika allvarliga skador. Stang av motorn, ta bort
tandstiftsledningen och vanta tills maskinen ar helt
avstangd innan blockeringar tas bort eller justeringar

sarious personal injury. Stop utfors.
engine, remove spark plug wire
and allow machine to come to a 31 \‘3
complete stop before clearing |
obstructions or making
adjustments. Z9400
D — FARA

Fara pa grund av bristande avskdarmning

. Stang och sékra alla avskarmningar och
skoldar innan maskinen anvands.

° Anvand inte maskinen utan

MISSING GUARD HAZARD

avskarmningar och skoldar.

= Close and secure all guards and shlelds
before operating.

» Do not operate without guards and
| shlelds. Z940 3

e
9 MAN 9065103 SE V2

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




zF | \9P
HIGH PRESSURE FLUID HAZARD
To prevent serous injury or death

high-pressurng flue:

* Religve prossure on system  belore
reparing or adjiusting.
Wear proper hand and eye protection
whan searching for leaks.Use wood or
cardboard instead of hands

Keep all components in good repair,

froam

.

-

AIHEAD

NEUTRAL
REVERSE R FEED
i 1
= - | Fhal
. s -
v . [ : F r
Y L I ] ’ ’
5 " ' 1 ; /
L] kY [ H r r
) . P
" i ‘
n ! - 1 i S
1. ' ' i I
s i
® ! B 1 ! J
) -. [ 1 f f
W y ' | 4 F
! - i ¢ -
kY % H ' ¢ ¢
3 LR i 3
* L1 ¥ ! [ ¥
. N ! g
- r ’
\ b
\ Vi i .
5 i i ;
N
Y n ¥
'\ W #
L ] ¢
WP Y
v F
LT
LAY
!% ¢
\_ ez 294014

HEUTRAL

'
1
'
1
i
'
]
1
]
i
'
1
i I F)
'
1
'
'
1
'
1
'
1
u

i r

-

Y
Y

1
i
i
)
i
i
i

B

Wil

G — VARNING

FARA FRAN HOGTRYCKSVATSKA

For att undvika allvarliga skador eller dodsfall pa grund av hogtrycksvatska:

P. Lindberg
Tel: 010-209 70 50

10
Myrangatan 4
745 37 Enkoping

MAN 9065103 SE V2
www.p-lindberg.se
e-mail: order@p-lindberg.se



AIHEAD

e Béarlampliga hand- och 6gonskydd vid lackagekontroll. Anvand trd eller kartong istallet for hander.

e Frigdr systemtrycket fore reparation eller justering.

o Hall alla komponenter i gott skick.

Bak — Neutral — Inmatning
G

Inmatning — Neutral - Bak

R —————————

11 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

FORBEREDELSE

1. Anvéand aldrig maskinen utan att ha last och forstatt denna bruksanvisning, traktorns bruksanvisning
och alla sakerhetsdekaler pa traktor och maskin.

2. Personlig skyddsutrustning inkl. hjalm,
skyddsglaségon, skyddsskor och handskar
rekommenderas for installation, drift, justering,
underhall, reparation, demontering, rengéring och
transport av enheten. Langt har, |6st sittande klader
och smycken rekommenderas inte nara maskinen.

3. LANGVARIG EXPONERING AV HOGT LJUD KAN
ORSAKA PERMANENT HORSELNEDSATTNING!
Effektutrustning med eller utan ansluten utrustning

& &3

eI &

kan ofta vara tillrackligt bullriga for att orsaka permanent, partiell

horselnedsattning. Det rekommenderas att anvanda horselskydd om
ljudet i arbetsomradet Gverstiger 80 dB. Ljudniva dver 85 dB kan orsaka
allvarlig horselnedsattning pa lang sikt. Ljudniva 6ver 90 dB kan i
forlangningen orsaka permanent, total hérselnedséattning.

4. Rensa arbetsomradet fran stenar, rena och dolda hinder som kan fangas

upp eller fastna och orsaka skada.

5. Anvand endast i dagsljus eller med tillrdcklig artificiell belysning.

6. Se till att maskinen ar korrekt monterad, justerad och i gott och sakert driftskick.

7. Se till att alla skyddsanordningar och sakerhetsetiketter ar korrekt monterade och i gott skick.

R —————————

12 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

UNDERHALL

1. Braunderhall &r ditt ansvar. Daligt underhall 6kar risken for problem.

2. Sékerstall goda rutiner pa verkstaden.
— Hall arbetsomradet rent och torrt.
— Se till att elektriska kontakter och verktyg ar ordentligt
jordade.
— Se till att det finns tillrackligt med ljus for den aktuella
uppgiften.

3. Sorj for god ventilation. Starta aldrig traktorn i en stangd byggnad.

Avgaserna kan orsaka kvavning.

4. Innan man utfor nagot arbete pa denna maskin, stdng av motorn, dra at bromsen och stang
branslekranen.

5. Arbeta aldrig under maskinen om den inte ar ordentligt blockerad.
6. Anvand alltid personlig skyddsutrustning for att skydda 6gon, hdander och 6ron vid utférande av
service och underhall pa maskinen. Anvand kraftiga handskar, helst ldderhandskar vid hantering av

knivarna.

7. Anvand endast originalreservdelar for att uppratthalla maskinspecifikationerna. Leverantoren
ansvarar inte for personskador eller maskinskador orsakade av icke godkanda delar eller tillbehor.

8. Ha alltid en brandslackare och forsta hjélpen-kit i ndrheten

nar du utfor underhall pa den har utrustningen.

9. Efterspann regelbundet alla bultar, muttrar och kontrollera
att alla elektriska anslutningar och bransleanslutningar ar

ordentligt fastsatta for att sakerstalla drifttillstand.

10. Se alltid till att atermontera alla skyddsanordningar och anordningar efter service eller underhall
innan enheten tas i drift igen.

R —————————

13 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

DRIFT

1. Kom ihdg att det ar viktigt att 1asa och folja sdkerhetsmarkena pa den trepunktsupphangda
kompostkvarnen. Rengor eller byt ut alla sakerhetsmarken om de inte ar tydliga nog for att ldsas och
forstas. Saker anvandning av denna maskin ar helt upp till operatoren.

2. Alla objekt med rorliga delar ar potentiellt farliga. Ingenting kan ersatta en forsiktig, saker operator

som kanner igen potentiella faror och foljer rimliga sékerhetsatgarder. Tillverkaren har designat

denna trepunktsupphdngda kompostkvarnen for att anvandas med all sdkerhetsutrustning ordentligt
fastsatt for att minimera risken for olyckor. Las den héar bruksanvisning for att sdkerstélla att all
sakerhetsutrustning ar monterad.

Stdng och sakra rotorkapan fore idrifttagning.

Stdng och sakra alla skarmar, deflektorer och lock fére start och idrifttagning.

Las och forsta bruksanvisningen fore start. Ga igenom sakerhetsanvisningarna arligen.

o vk w

Personlig skyddsutrustning inklusive hjalm, skyddsglasdgon, skyddsskor och handskar
rekommenderas for installation, drift, justering, underhall, reparation, demontering, rengdring och
transport av enheten. Langt har, [6st sittande klader och smycken rekommenderas inte nara
maskinen.

7. Hall hydraulslangar och kopplingar téata, i gott skick och fria fran lackor.

8. Placera aldrig kroppsdelar dar de kan utsattas for fara om rorelser skulle uppsta under montering,
installation, drift, underhall, reparation, demontering eller omplacering.

9. Stdng av maskinen, stanna och stang av motorn, ta ur tandningsnyckeln, dra at parkeringsbromsen
och vanta tills de rorliga delarna har stannat innan man utfor service, justering, reparation eller
monterar av maskinen.

10. Kor inte maskinen i en stéangd byggnad for att undvika kvavning pa grund av motoravgaser.

11. Var forsiktig vid inforning av material i kompostkvarnen. For inte in metall, flaskor, burkar, stenar,
glas eller andra material i kompostkvarnen. Om annat material kommer in i kompostkvarnen, stoppa
maskinen, stang av motorn och ta ur tandningsnyckeln och vanta tills de rérliga delarna har stannat
innan materialet tas bort. Kontrollera maskinen for skador och 16sa delar innan den anvands igen.

12. Var aldrig paverkad av alkohol eller &mnen som kan dampa uppmarksamhet eller koordination nar
du anvander maskinen. Fraga din egen ldkare om anvandning av maskinen i samband med
receptbelagd medicin.

13. Tillat aldrig passagerare pa maskinen.

14. Lat aldrig barn eller obehoriga personer anvanda eller vistas nara maskinen.

15. For inte in handen i rotorn eller inmatningstratten nar motorn ar igdng. Installera och sakra
atkomstskdarmar innan motorn startas,

16. Hall arbetsomradet rent och fritt fran skrap for att minska risken att falla. Anvand endast pa plan yta.

17. Rikta inte utmatningen mot personer, djur eller byggnader. Rotorn kan mata ut trabitar tillrdckligt
snabbt for att orsaka personskada.

18. Flytta eller transportera inte kompostkvarnen medan rotorn ar igang.

19. Overskrid inte den tilldtna transporthastigheten.

R —————————

14 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

TEKNISKA DATA

Modell BX62RD

Vikt 505 kg

Max. diameter pa timmer 150 mm

Ingadng varv/knivtrumma 165 mm * 254 mm

Antal knivar 4 stycken i rotor, 1 styck motskar

Rotorstorlek 762 mm

Inmatningstratt, 6ppning: 635 mm * 635 mm

Returpipens hojd 1879 mm

Rotation returpip 360°

Effektkrav pa traktor 55-80 hk

3-punktsupphangning KAT 1

Inmatning Hydraulisk

Antal nodstopp 3 (hoger sida, vanster sida, overst)
Tryck for stopp
Tryck for start

PTO-axel m/frigangskoppling 540 varv/min

2095.4

R —————————

15 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

MONTERING

Kompostkvarnen levereras fardigmonterad.

Kompostkvarnen monteras pa traktorns 3-punktsdrag och kopplas till traktorns
kraftoverforingsaxel.

Alla rorliga delar ar vél insmorda fore anvandning.

ANVANDNING

Eftersom kompostkvarnen fungerar via kraftéverforing fran traktorn, startar knivtrumman
automatiskt nar traktorn ar igang.

R —————————

16 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

INMATNINGSSTYRNING

Styrstangen styr fram, bak och stopp av matningen och mandvreras enligt nedan:

Nér styrstangen ar i stopplage (neutral)
trycks den antingen bakat for att starta

+ bakfunktionen eller dras framat for att
starta inmatningen. Nar du stangen flyttas

ska aterstallningsstangen lyftas upp.

* Inmatningsposition

§ = e | Stopposition (neutral
O % + PP ( )

* Bakposition

e
17 MAN 9065103 SE V2

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

ATGARDER VID FASTKORNING

Stang omedelbart av traktorn och koppla bort PTO. Vénta tills alla rorliga delar har stannat.
Inmatningsvalsen kan nu vdndas for att frigbra material som sitter fast. Alternativt kan luckan till
knivskaftet 6ppnas.

UNDERHALL

Smorj knivaxeln med lamplig olja var 8:e drifttimme.

Bultar, muttrar etc. inspekteras och efterspannas var 20:e driftstimma eller vid behov.

FORVARING

Maskinen rengors och alla metalldelar &r smorda med en latt olja for att forhindra rostbildning.

TRANSPORT

Maskinen maste sakras mot att valta om den transporteras. Om maskinen transporteras i traktorns
fiadring kan inmatningstratten eventuellt stalls upp i transportlage sa att maskinen inte tar sa
mycket plats pa vagen, detta ar dock inte nodvandigt i forhallande till maskinens stabilitet.

BORTSKAFFANDE

Kompostkvarnen separeras och de enskilda materialen kasseras, enligt gallande lokala riktlinjer.

R —————————

18 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

SPRANGSKISSER OCH KOMPONENTLISTOR

e
19 MAN 9065103 SE V2

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

BX62RD komponentlista
Nr. Leverantorskod Beskrivning Antal
1 GB/T889.1 Mutter M8 2
2 GB/T5782 Bult M8*65 2
3 BX62R.10 Gasfjader 2
4 GB/T97.1 Spannbricka 8 2
5 GB/T6170 Mutter M10 4
6 GB/T93.1 Fjaderbricka 10 4
7 GB/T96.1 Stor bricka 10 4
8 GB/T97.1 Spéannbricka 10 2
9 BX62R.7 Motskar 1
10 GB/T5786 Bult M12*1.5*30 1
11 BX62R.11 Justeringsbult for motskar 2
12 GB/T5786 Bult M12*1.5*40 2
13 GB/T93.1 Fjdderbricka 12 16
14 GB/T96 Stor spannbricka 12 3
15 GB/T5783 Bult M12*35 7
16 GB/T97.1 Spannbricka 12 12
17 GB/T889.1 Lasmutter M12 12
18 BX62R.1 Chassi 1
19 BX62R.6 Motskar samling 1
20 GB/T4329 Lasstift 10 3
21 BX42S-5 R-saxpinne M22*1.5 2
22 GB/T93 Fjaderbricka 22 2
23 GB/T6171 Bult M22*1.5 2
24 BX42S-6 R-saxpinne 1
25 BX62R.3 Huggskiva 1
26 GB/T7810 Lager UCFU 210 med hus 2
27 GB/T97.1 Spannbricka 14 8
28 GB/T93.1 Fjdderbricka 14 8
29 GB/T5786 Bult M14*1.5*45 8
30 BX62R.8 Beslag 1
31 BX62R.9 PTO-kdpa 1
32 GB/T5783 Bult M10*20 2
33 GB/T889.1 Lasmutter M10 2
34 GB/T4329 Lassplit 5 1
35 BX62R.4 Utkastror 1
36 BX62R.13 Lagerkapa 1
37 BX62R.2 Inmatningstratt 1
20
P. Lindberg Myrangatan 4

Tel: 010-209 70 50

745 37 Enkoping

MAN 9065103 SE V2
www.p-lindberg.se

e-mail: order@p-lindberg.se



AIHEAD

BX62RD komponentlista

38 GB/T6177.1 Mutter M10 2
39 BX62R.20 Fot 1
e
21 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50

745 37 Enkoping

e-mail: order@p-lindberg.se



AIHEAD

R —————————

22 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




Inmatningstratt
Nr. Leverantorskod Beskrivning Antal
1 BX62R.2.8 Kapa 1
2 GB/T5783 Bult M10*20 3
3 GB/T93 Fjaderbricka 10 3
4 GB/T97.1 Spannbricka 10 5
5 GB/T889.1 Lasmutter M10 2
6 BX62R.2.6-2 Justeringsbeslag 1
7 GB/T6170 Mutter M10 2
8 GB/T96 Stor spannbricka 2
9 BX62R.2.12 Ventilstang 1
10 GB/T91 R-saxpinne 5*20 2
11 BX62R.2.13 Slagstift till ventil 1
12 GB/T78 Bult M6*8 2
13 BX62R.2.17 Axel lasring 2
14 BX62R.2.4 Vanster arm 1
15 JB/T7940.1 Smérjnippel M8*1 2
16 GB/T6170 Mutter M8 8
17 BX62R.2.10 Dragkrok 4
18 BX62R.2.20 Dragfjader 3
19 W-09-002 Fettror 6 2
20 M6 Lasanslutning 2
21 GB/T7810 Lager UCFU208 med hus 2
22 GB/T7810 Lager UCP208 med hus 2
23 GB/T5783 Bult M16*55 4
24 GB/T97.1 Spannbricka 16 4
25 GB/T889.1 Lasmutter M16 4
26 BX62R.2.14 Kapa 1
27 GB/T5783 Bult M8*20 4
28 GB/T889.1 Lasmutter M8 8
29 BX62R.2.2 Vals ned 1
30 BX62R.2.3 Vals upp 1
31 BX62R.2.5 Hoger arm 1
32 BX62R.2.15 Gummiplatta 2

R —————————

23 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Inmatningstratt
Nr. Leverantorskod Beskrivning Antal
33 BX62R.2.16 Platta 1
34 GB/T93.1 Fjdderbricka 6 8
35 GB/T97.1 Spannbricka 6 8
36 GB/T5783 Bult M6*12 4
37 GB/T5782-2000 Bult M8*55 6
38 GB/T93.1 Fjdderbricka 8 6
39 GB/T97.1 Spannbricka 8 6
40 BX62R.2.1 Tratt 1
41 BX62RD.2.18 Hydraulsystem 1
42 BX62R.2.9 Justeringsstang 1
43 GB/T889.1 Lasmutter M14 1
44 GB/T276 Lager 61804-2RS 2
45 BX62R.2.11 Lagerbult 1
46 GB/T97.1 Spannbricka 14 2
47 GB/T6178-1986 Mutter M14 1
48 GB/T91-2000 R-saxpinne 3.2*20 1
49 BX62R.2.6-1 Bygel 1
50 BX62R.2.6-3 U-bult 4
51 GB/T889.1 Lasmutter M6 8
52 BX62R.2.21 Kolvstang 1
53 BX62R.2.7 Kapa 1
54 BX62R.2.19 Dragfjader 1 1
55 GB/T889.1 Lasmutter M12 8
56 GB/T97.1 Spannbricka 12 8
57 GB/T5783 Bult M12*45 8
24 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50

745 37 Enkoping

e-mail: order@p-lindberg.se




AIHEAD

(m-ii!l_fzn-/./

R0

R

R —————————

25 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se




AIHEAD

BX62RD hydraulsystem

Nr. Leverantdrskod Beskrivning Antal
1 BMR-200-2-A-D-N1 Motor 2
2 GE12LR1/2ED Anslutning M18*1.5 6
3 GB/T889.1 Lasmutter M12 4
4 GB/T97.1 Spadnnbricka 12 4
5 GB/T5783 Bult M12*45 4
6 BX62R.2.18.1 Oljeslang 1100 2
7 BX62R.2.18.2 Oljeslang 700 1
8 FCH-60 Flodesreguleringsventil 1
9 GB/T5782 Bult M8*65 2
10 GB/T93.1 Fjaderbricka 8 2
11 WEE12LR1/2 OMD Anslutning M18*1.5 1
12 ET12 LOMD Trevags kombinationsled M18*1.5 2
13 BX62R.2.18.3 Oljeslang 300 2
14 BX62R.2.18.5 Oljeslang 350 1
15 EL12 LOMD Trevags kombinationsled M18*1.5 2
16 GE12LR3/4UNFOMD Nippel 3/4-18*1.5 9
17 WFC130E-201 Nodstoppsventil 3
18 BX62R.2.18.7 Oljeslang 620 1
19 BX62R.2.18.8 Oljeslang 550 1
20 GE12LM27*2ED Nippel M18*1.5-M27%*2 4
21 ZT-L20E-OW Reguleringsventil 1
22 GB/T5783 Bult M10*70 3
23 GB/T93 Fjaderbricka 10 3
24 GB/T97.1 Spannbricka 10 3
25 BX62R.2.18.4 Oljeslang 3600 2
26 GB5862 Snabbkoppling 2
27 BX62R.2.18.6 Oljeslang 500 1
28 BX62R.2.18.9 Oljeslang 410 1
29 EW12-L 90° hydraulikvinkel M18*1.5 1

R —————————

26 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



AIHEAD

I~
—
. o
&
BX62RD utkastror

Nr. Leverantorskod Beskrivning Antal
1 BX62R.4.2 Skarm for utkastror 1

2 JB/T7274.4 Fingerskruv 10*40 2

3 JB/T 8112 Typ D bult till fjader 1

4 BX62R.4.5 Dragfjader 1

5 BX62R.4.1 Utkastror 1

6 JB/T8108.2 Kedja 1

7 GB/T 889.1 Mutter M6 8

8 GB/T 97.1 Spannbricka 8

9 BX42S.1.2 Lastapp 1
10 GB/T 5783 Bult M6*25 8
11 BX62R.4.3 Roteringsring, dverst 1
12 BX62R.4.4 Roteringsring, nederst 1

R —————————
27 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel: 010-209 70 50

745 37 Enkoping

e-mail: order@p-lindberg.se



AIHEAD

Huggskiva
Nr. Leverantorskod Beskrivning Antal
1 BX62R.3.2 Motskdr 4
2 GB/T97.1 Spannbricka 16
3 GB/T 93 Fjaderbricka 12 16
4 GB/T 5783 Bult M10*20 16
5 BX62R.3.1 Huggskiva 1
e
28 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
e-mail: order@p-lindberg.se

Tel: 010-209 70 50

745 37 Enkoping



AIHEAD

EU-FORSAKRAN OM OVERENSSTAMMELSE

EU-FORSAKRAN OM OVERENSST,&MMELSEC €

Tillverkare: P.Lindberg A/S
Sdr. Ringve] 1
DK-6600 Vejen
Tl +45 70212626
E-maill: salg@p-lindberg.dk
CVR: 25903110
www.p-lindberg.dk

Harmed forklara att foljande Kompostkvam filll PTO
maskin: (Uten hydraulik)
PL art. 90657102

Flishugger til PTO
(Med hydrawulik)
PL art 9065103

Type / modell: BX425 (uten hydraulik)
BX62RD {med hydraulik)

Overensstammer med féljande 2006/42/EEC
direktiv:

Tillampade standarder och EN IS0 12100:2010
normer-  EN 1S0 4254-1:2015

Datum och signatur: Vejen d. 03-01-2022

7 CE

Enk T Launtss,
Direktar

Vi férbehaller oss ratten att dndra produktens tekniska parametrar och specifikationer utan féregdende meddelande.

R —————————

29 MAN 9065103 SE V2
P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel: 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



DE
Betriebsanweisung

(Ubersetzung von der original dénischen
Bedienungsanleitung)

Hacksler fir Gelenkwelle BX62RD — Artikelnr. 9065103

Beschreibung: Hacksler fir Gelenkwellenantrieb mit hydraulischem Einzug, stufenloser
Einzugsgeschwindigkeitsregelung und Ricklauffunktion. Der Hacksler ist mit einer Gelenkwelle mit
Freilaufkupplung und einem drehbaren Auswurf ausgestattet und kann Aste bis zu 150 mm
verarbeiten. Die Maschine benoétigt einen Traktor mit 55—-80 PS, um optimal zu laufen. Flr
Dreipunktaufhdangung, Kat. 1.

Einsatzbereiche: Geeignet fiir Strducher, Baume mit Asten und Weihnachtsbaume.

Vorgesehene Verwendung: Das Gerat darf ausschlieRlich wie in dieser Bedienungsanleitung
beschrieben verwendet werden. Jede andere Verwendung ist unzuldssig.

INHALT
EINLEITUNG ..o ne s e s s naeeeesaenessansanseneans 2
ALLGEMEINE INFORMATION w....ooveveieieeseeeeeeee e n s s s seesseesen s 2
SICHERHEITSANWEISUNGEN .......cooveviieeeeeee e eee e eaene s snessessas s 3
VERWENDUNG DES GERATS .....oooeeeeeeeeeeeeeeeeeeeeeeee e se s s s s seeseenasnessassassaseanes 4
SCHULUNG ..o e e 5
SICHERHEITSSCHILDER ... s e 6
VORBEREITUNGEN .....ovoeieeeeeeeeeeee s 12
WARTUNG ..o e s s s e see e s e e 13
BETRIEB ..o.veeeceeee et eae s e s s ee s e e sea e s 14
TECHNISCHE DATEN ..o neeseeeeseesnasseneaneaes 15
IMIONTAGE ..ooeoeeeeeeee e e e e e eeeeeessasseessesnnaans 16
VERWENDUNG ..o s esn e see s 16
STEUERUNG DER EINFUHRUNG ... 17
VORGEHEN BEI BLOCKADEN.........coveveveeeeeeeeeeeee e s s see e s e 18
WARTUNG ..ot s e eee e seeenean 18
LAGERUNG. .....voceeeeeeee e se e ee e s sesseesnnaans 18
TRANSPORT ...t s e s e e s neenaseeseessansenseneaes 18
ENTSORGUNG. ..o e e e s s s eea s eseesessessessnesssaans 18
EXPLOSIONSZEICHNUNGEN UND BAUTEILELISTEN ..o 19
EU-KONFORMITATSERKLARUNG ... 29
1— MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de

Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

EINLEITUNG

Diese Bedienungsanleitung enthalt eine Beschreibung der Maschine, die notwendigen
Anweisungen fir ihren sicheren und ordnungsgemaRen Einsatz sowie Richtlinien fur
ihre tagliche und regelméaRige Wartung.

Die Bedienungsanleitung richtet sich an den professionellen Benutzer, der bereits mit
dem Fahren des Traktors mit angebauter Maschine vertraut und dazu befugt ist.

Der Besitzer der Maschine (gegebenenfalls der Arbeitgeber) muss sicherstellen, dass
jeder, der diese bedient, pflegt, wartet oder repariert, zuvor diese
Bedienungsanleitung gelesen hat.

Es empfiehlt sich, ausschlieBlich Originalersatzteile und -zubehor zu verwenden. Die Verwendung nicht-
originaler Ersatzteile kann gefahrlich sein und die Lebensdauer und Leistung der Maschine verringern.
AuRerdem kann die Garantie ungultig werden.

Wenden Sie sich an den Lieferanten, wenn es Unklarheiten zum Inhalt dieser Bedienungsanleitung gibt.

Bewahren Sie die Bedienungsanleitung zum spateren Nachschlagen auf und geben Sie diese immer mit,
wenn die Maschine verkauft oder verliehen wird.

ALLGEMEINE INFORMATION

Die Bedienungsanleitung ist entscheidend fur den sicheren Betrieb dieser Maschine und muss zusammen
mit dieser aufbewahrt werden. Die Anweisungen in dieser Bedienungsanleitung missen vor Inbetriebnahme
der Maschine GELESEN und VERSTANDEN und dann stets EINGEHALTEN werden.

Richtungsangaben in dieser Bedienungsanleitung (wie rechts, links ...) sind immer in Fahrtrichtung vom
Fahrersitz des Traktors aus gesehen gemeint.

Die Abbildungen in der Bedienungsanleitung konnen von der Lieferung abweichen, da der Deutlichkeit
halber moglicherweise Bauteile weggelassen wurden.

Die Bedienungsanleitung wurde gemaR der Maschinenrichtlinie 2006/42/EG und den malRkgeblichen
technischen Normen erstellt.

Die Maschine ist mit Sicherheitsschildern ausgestattet, welche gepflegt und gewechselt werden mussen,
wenn sie nicht mehr lesbar sind.

Dieses Symbol wird in der Bedienungsanleitung in Verbindung mit den Wortern
GEFAHR, ACHTUNG und WARNUNG

verwendet, um die Aufmerksamkeit auf die Sicherheit und den Betrieb der
Maschine zu lenken. Es ist wichtig, alle angegebenen Anweisungen einzuhalten.

R —————————

2 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




AIHEAD

SICHERHEITSANWEISUNGEN

1. Sie missen die Bedienungsanleitung und alle Sicherheitsschilder gelesen und
verstanden haben, bevor Sie den Anbauhacksler verwenden, warten, einstellen
und reinigen.

2. Halten Sie fur den Fall eines Unfalls Erste-Hilfe-Ausrlistung in der Ndhe bereit und
informieren Sie sich, wie sie zu benutzen ist.

3. Halten Sie fur den Fall eines Brandes einen Feuerldscher bereit und informieren
Sie sich, wie er zu benutzen ist.

4. Lassen Sie niemanden auf der Maschine mitfahren.

5. Verwenden Sie geeignete Schutzausristung. Dazu zahlt unter anderem:

— Helm.

— Sicherheitsschuhe mit rutschfesten Sohlen.
— Schutzbrille oder Visier.

— Robuste Handschuhe.

— Geeignete Kleidung.

— Gehdrschutz.

— Atemschutzgerat oder Filtermaske.

3 &0

6. Bringen Sie vor dem Start alle Sicherheitsverkleidungen an.

7. Tragen Sie bei langerer Larmeinwirkung einen geeigneten Gehorschutz.

8. Schalten Sie die Maschine aus, stoppen Sie den Motor, ziehen Sie den
ZundschlUssel ab und stecken Sie ihn in Ihre Tasche, ziehen Sie die Feststellbremse
an und warten Sie, bis alle beweglichen Teile zum Stillstand gekommen sind, bevor
Sie die Maschine warten, einstellen, reparieren oder demontieren.

9. Wenn sie das Gerat in Betrieb nehmen, darf sich niemand im Arbeitsbereich befinden, insbesondere
keine kleinen Kinder.

10. Uberpriifen Sie die Sicherheitselemente jéhrlich zusammen mit allen Personen, welche den
Anbauhécksler benutzen oder warten.

R —————————

3 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




AIHEAD

VERWENDUNG DES GERATS

Die Sicherheit des Bedieners und der umstehenden Personen ist einer der wichtigsten
Gesichtspunkte bei der Konstruktion und Entwicklung von Geraten. Doch jedes Jahr ereignen sich
viele Unfélle, die durch kurzes Nachdenken und eine sorgfaltigere Handhabung der Gerate hatten
vermieden werden konnen. Sie, der Bediener, kdnnen viele Unfélle vermeiden, wenn Sie die in
diesem Abschnitt folgenden Vorsichtsmaliregeln beachten. Um Verletzungen und Todesfalle zu
verhindern, lesen Sie die folgenden VorsichtsmaRregeln sorgfaltig durch und bestehen Sie darauf,
dass auch diejenigen sie befolgen, die mit Ihnen oder fir Sie arbeiten.

Zum Uberblick zeigen manche Fotos oder Abbildungen in dieser Anleitung ein Gerat mit
abgenommener Sicherheitsverkleidung. Die Gerate dirfen jedoch niemals in diesem Zustand
betrieben werden. Alle Abschirmungen missen angebracht bleiben. Sollte die Abschirmung zu
Reparaturen entfernt werden missen, dann muss sie vor der Benutzung wieder angebracht werden.
Ersetzen Sie alle Sicherheits- und Hinweisschilder, wenn sie abblattern oder unleserlich werden. Die
Lage der Etiketten ist in dieser Bedienungsanleitung angegeben.

Nehmen Sie niemals Alkohol oder Substanzen zu sich, welche die Wachsamkeit oder Koordination
wahrend der Benutzung des Gerats beeintrachtigen konnten. Fragen Sie lhren Arzt, wenn Sie das
Gerat wahrend der Einnahme von verschreibungspflichtigen Medikamenten benutzen.

Kinder diirfen das Gerat unter keinen Umstanden benutzen. Erlauben Sie niemandem, die Maschine
zu benutzen, bevor derjenige die Bedienungsanleitung gelesen und sich mit den
Sicherheitsvorkehrungen und den Funktionen vertraut gemacht hat. Die Sicherheitsanweisungen
massen jahrlich mit allen Benutzern der Maschine besprochen werden.

Das Gerat ist gefahrlich fur Kinder und Personen, die nicht mit dem Gerat vertraut sind. Der
Bediener muss eine verantwortungsbewusste, gut geschulte Person in guter korperlicher Verfassung
sein, die in der Bedienung der Maschine unterwiesen ist. Wenn altere Menschen bei der Arbeit
helfen, mussen ihre korperlichen Einschrankungen beachtet und bertcksichtigt werden.
Uberschreiten Sie niemals die Leistungsgrenzen der Maschine. Wenn Zweifel an der Eignung der
Maschine fir eine Aufgabe bestehen, oder ob die Aufgabe sicher ausgefiihrt werden kann —
VERSUCHEN SIE NICHT, DIE AUFGABE AUSZUFUHREN.

Nehmen Sie keine Anderungen am Gerat vor. Unerlaubte Anderungen kénnen zu schweren
Verletzungen und zum Tod fihren und die Funktionsfahigkeit und Nutzungsdauer des Gerats
beeintrachtigen.

Zusatzlich zur Konstruktion und Konfiguration dieses Gerats, einschlieflich der Sicherheitsschilder
und der Sicherheitsvorrichtungen, hdngen die Beherrschung der Gefahren und die Vermeidung von
Unfallen von der Wachsamkeit, der Sorgfalt, der Vorsicht und der angemessenen Schulung des
Personals ab, das mit dem Betrieb, dem Transport, der Wartung und der Lagerung der Maschine
befasst ist. Lesen Sie auch die Bedienungsanleitung des Traktors sowie die Sicherheitsanweisungen
und -schilder.

e
4 MAN 9065103 DE V2

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

SCHULUNG

Sicherheit ist bei der Konstruktion und Herstellung von Maschinen wichtig. Leider kénnen alle
BemUhungen um eine sichere Ausristung durch eine einzige unvorsichtige Handlung eines
Bedieners oder eines Unbeteiligten zunichtegemacht werden.
Neben der Konstruktion und der Konfiguration des Gerats sind die Beherrschung der Gefahren und
die Vermeidung von Unfallen von der Wachsamkeit, der Sorgfalt, der Vorsicht und der
angemessenen Ausbildung des Personals abhangig, das mit dem Betrieb, dem Transport, der
Wartung und der Lagerung dieses Gerats befasst ist.
Die beste Sicherheitsvorkehrung ist ein geschulter und aufmerksamer
Bediener. Es liegt in der Verantwortung des Bedieners, ALLE Sicherheits-
und Bedienungsanleitungen in diesem Handbuch zu lesen, zu verstehen
und zu befolgen. So kénnen Unfalle vermieden werden.
Das Arbeiten mit unvertrauten Geraten kann zu Verletzungen fihren.
Lesen Sie diese Bedienungsanleitung vor der Installation oder
Benutzung, um sich mit dem Gerat vertraut zu machen. Wenn diese
Maschine von einer anderen Person benutzt oder wenn sie verliehen oder vermietet wird, ist der
Besitzer der Maschine dafiir verantwortlich, dass der Bediener vor der Benutzung

a) Die Bedienungsanleitungen gelesen und verstanden hat.

b) In die sichere und korrekte Verwendung eingewiesen ist.
Sie missen die Bedienelemente der Maschine kennen und wissen, wie Sie den Traktor und die
Maschine im Notfall schnell anhalten kdnnen. Lesen Sie diese Bedienungsanleitung und die mit dem
Traktor mitgelieferten Anweisungen.
Schulen Sie alle neuen Mitarbeiter und besprechen Sie die Bedienungsanleitung regelmaRig mit dem
vorhandenen Personal. Stellen Sie sicher, dass die Maschine nur von Personen benutzt wird, die
entsprechend geschult und in guter korperlicher Verfassung sind. Eine Person, die nicht alle
Betriebs- und Sicherheitsanweisungen gelesen und verstanden hat, ist nicht qualifiziert, die
Maschine zu benutzen. Ein ungeschulter Bediener setzt sich und umstehende Personen der Gefahr
schwerer Verletzungen und des Todes aus. Wenn dltere Menschen bei der Arbeit helfen, missen
ihre koérperlichen Einschrankungen beachtet und berUcksichtigt werden.

e
5 MAN 9065103 DE V2

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

SICHERHEITSSCHILDER

N

5.

Halten Sie die Sicherheitsschilder immer sauber und lesbar.

Ersetzen Sie verlorene oder unleserliche Sicherheitsschilder.

Ersetzte Teile, die mit einem Sicherheitsschild versehen waren, missen wieder ein entsprechendes
Sicherheitsschild erhalten.

Die in diesem Handbuch abgebildeten Sicherheitsschilder haben jeweils eine Teilenummer in der
unteren rechten Ecke. Verwenden Sie diese Teilenummer bei der Nachbestellung.

Die Sicherheitsschilder kdnnen beim Lieferanten bestellt werden.

Anbringen von Sicherheitsschildern:

Achten Sie darauf, dass die Klebestelle sauber und trocken ist.

Achten Sie darauf, dass die Temperatur Uber 10 °C liegt.

Bestimmen Sie die genaue Position, bevor Sie das Tragerpapier entfernen.

Entfernen Sie den kleineren Teil des zweigeteilten Tragermaterials.

Richten Sie das Schild an der angegebenen Stelle aus und driicken Sie den kleinen Teil mit der
freiliegenden Klebeflache vorsichtig an die richtige Stelle.

Ziehen Sie das restliche Papier langsam zuriick und streichen Sie den verbleibenden Teil des Schildes
vorsichtig fest.

Kleine Lufteinschlisse kdnnen mit einer Nadel durchstochen und geglattet werden.

Die Sicherheitsschilder und ihre Lage sind in den folgenden Abbildungen dargestellt. Der Bediener
muss sich mit den Schildern, der Art der Warnung und dem Bereich oder der besonderen Funktion
vertraut machen, auf die sie sich beziehen.

e
6 MAN 9065103 DE V2

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

LAGE DER SICHERHEITSSCHILDER AN DER MASCHINE

DANGER A —GEFAHR

Le Ausgeworfene Gegenstande
e
prd Um schwere Verletzungen und Todesfalle durch ausgeworfene

Gegenstande zu vermeiden:

A
Gl

THROWN OBJECT HAZARD

To prevent serious injury or death from

— Schalten Sie die Maschine aus, stoppen Sie den Motor und

thrown objects: kuppeln Sie ihn aus, ziehen Sie den Zindschlissel ab und stecken

¢ Turn machine.off_,t_sto;f‘and désalble en- Sie ihn in die Tasche, ziehen Sie die Feststellbremse an und warten
gine, remove ignition key and place in RN : : ! :
your pocket, set park brake and wait for Sfe, b|s die beyveglllchen Teile zum St{llstand gekommen smd, bevor
all moving parts to stop before adjusting, Sie die Maschine einstellen, warten, instand setzen, reparieren oder
servicing, maintaining, repairing or un- ;
plugging. demontieren.

* Do not direct discharge duct towards . . . .
peop|9, -anima|s or prgoperty. Always wear - R|Chten S|e den AUSWUI’f n|Cht gegen MenSChen, T|ere Odel’
appropriate safety gear. Keep hands and Gegenstande. Tragen Sie immer geeignete Sicherheitsausriistung.

feet out of discharge openings. Halten Sie mit Handen und FiRen Abstand zu Auswurféffnungen.

LL'— Keep others away. 29400 J
—Sorgen Sie dafir, dass andere Personen Abstand halten.
R —————————
7 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de

Tel. 04604/9888-975 D-24969 Groflenwiehe E-Mail: kontakt@p-lindberg.de



A CAUTION B —WARNUNG

— Lesen Sie die Bedienungsanleitung vor Arbeitsbeginn.
Uberpriifen Sie die Sicherheitsanweisungen jahrlich.

* Read and understand operator's manual before
starting. Review safety instructions annually.

= Turn machine off, stop and disable engine, re-

move ignition key and place in your pocket, set — ie di i i
oy g o gl oy Schalten Sie die Maschine aus, stoppen Sie den Motor

before adjusting, servicing, maintaining, repairing or unplug- und kuppeln Sie ihn aus, ziehen Sie den Zindschlissel

ging. ) ) ) ab und stecken Sie ihn in die Tasche, ziehen Sie die
* Keep the working area clean and free of debris 1o prevent slip- | fostste|lbremse an und warten Sie, bis die beweglichen

ping or tripping. Operate only on level ground. ; X . e
Teile zum Stillstand gekommen sind, bevor Sie die
Maschine einstellen, warten, instand setzen, reparieren

» Close and secure rotor cover before operating.
« Close and secure a|l guards, deflectors and shields before

starting and operating. oder demontieren.
+ Keep hydraulic lines and fittings tight, in good condition and

free of leaks. — Halten Sie den Arbeitsbereich sauber und frei von
* Keep hands, feet, hair and clothing away from moving parts. Verunreinigungen, um Ausrutschen und Stirze zu

Never wear loose clothing around machinery.

+ Keep driveline universal joint angles equal and small as pos- vermeiden. Arbeiten Sie nur auf ebenem Boden.

sible.
+ Do not point discharge at people, animals or buildings. Rotor | — SchlieRen und sichern Sie den Rotorschirm vor der
can expel wood chips fast enough to cause injury. Inbetriebnahme.
« Do not allow children, animals or unauthorized people into
waorking area. . . . .
— SchliefRen und sichern Sie alle Abschirmungen,
* Do not run machine inside a closed bullding to prevent as- X X
phyxiation from engine exhaust. Deflektoren und Schilde vor der Inbetriebnahme und
*Use care when feeding material into chipper. Do not send Verwendung.

maetal, bottles, cans, rocks, glass or ather foreign material
Into wood chipper. If foreign material enters chipper, stop the

ma&:hlnﬁ,'turn“englr'lle off “R"f"'i: Igl:rmlon key In your potgll:ell — Halten Sie hydraulische Anschlisse dicht, in gutem
and wait for all moving paris to stop ore removing materia .
and/or unplugging. Inspect machine for damaged or loose Zustand und frei von Leckagen.
parts before returning to work.
* Always wear P.P.E. (Personal Protective Equipment) such as — Halten Sie Hande, FuRe und Kleidung auRerhalb der
safety goggles and heavy gloves whenever operating ma- . . . e -
chine. Reichweite bewegter Teile. Tragen Sie in der Ndhe des
- Do not place hands or any body parts into feed hopper during Gerats niemals lose Kleidung.
operation.
* Do not move or tranaport chipper when the rotor s tuming. — Halten Sie die Winkel der Gelenkwelle so gerade wie

L.:Dc not exceed a safe travel speed when transporting. za4006 ) moglich.

— Richten Sie den Auswurf nicht gegen Personen, Tiere oder Gebaude. Der Rotor kann Holzstiicke so schnell
herausschleudern, dass sie Verletzungen verursachen kénnen.

— Gewahren Sie Kindern, Haustieren und Unbefugten keinen Zugang zum Arbeitsbereich.

— Verwenden Sie die Maschine nicht in geschlossenen Gebaduden, um Erstickungsgefahr durch Motorabgase zu
vermeiden.

— Seien Sie vorsichtig, wenn Sie Material in den Hacksler einfihren. Fiihren Sie keine Metalle, Flaschen, Dosen, Steine,
Glas oder dhnliche Materialien in den Hacksler ein. Wenn andere Materialien in den Héacksler gelangen, halten Sie die
Maschine an, schalten Sie den Motor aus, ziehen Sie den Zindschlissel ab und warten Sie, bis die beweglichen Teile
zum Stillstand gekommen sind, bevor Sie das Material entnehmen. Uberpriifen Sie die Maschine auf Schidden und lose
Teile, bevor Sie diese wieder in Betrieb nehmen.

—Verwenden Sie bei der Bedienung der Maschine immer persdnliche Schutzausristung wie eine Schutzbrille und
robuste Handschuhe.

— Stecken Sie NIEMALS Hénde oder andere Korperteile in den Einflhrtrichter, wenn die Maschine lauft.
— Bewegen oder transportieren Sie den Hacksler nicht, solange sich der Rotor dreht.

— Die zulassige Transportgeschwindigkeit darf nicht Gberschritten werden.

R —————————

8 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

D N : ! C— GEFAHR
A A G E R Rotierende Schneiden.

ROTATING \
CUTTING BLADES \ 3

Keep hands and feet out of inlet \
and discharge openings while
machine is operating to avoid
sarious personal injury. Stop
engine, remove spark plug wire

and allow machine to come to a il
complete stop before clearing |
obstructions or making 6
adjustments. Z9400

Halten Sie Hande und FiRRe von den Einfihr- und
Auswurfoffnungen fern, wenn die Maschine in Betrieb
ist, um schwere Verletzungen zu vermeiden. Stellen Sie
den Motor ab, ziehen Sie das Zindkerzenkabel ab und
warten Sie, bis die Maschine vollstandig zum Stillstand
gekommen ist, bevor Sie Blockaden beseitigen oder
Einstellungen vornehmen.

D — GEFAHR
Gefahr wegen fehlender Abschirmung

e  Schliefen und sichern Sie alle Abschirmungen
und Abdeckungen, bevor Sie die Maschine benutzen.
e Verwenden Sie die Maschine nicht ohne

MISSING GUARD HAZARD Abschirmungen und Abdeckungen.

* Close and secure all guards and shlelds
before operating.

* Do not operate without guards and
| shlelds. Z940 3

e
9 MAN 9065103 DE V2

P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




AIHEAD

=
NEUTRAL _\\ - NEUTRAL R
=== FEED FEED === REVERSE
' Py - i (.
i : . 5 T i : /! ‘J‘
[ i v o N
bt fo/ YN o i
P ;oS L Y o S
| ] ' " ' ¥
s [ H ¥ ] v ' H i 3
HIGH PRESSURE FLUID HAZARD Voo . S . o g !
L 5 I | ¥ J Y [ : 1l I} J
To prevent serous injury or death from ". "‘L i ] f F " ‘~l ! ] ! 5
1 L ] F
high-pressure flug: oo S Noh oo S
\ " Y % ] HE J
+ Rolove pressure on o system  before oo s ! Y i i K
reparing or adjusting. 'ﬂ ‘..: ir-‘ S b .'.I L.‘ i
] 1 y ' ] .
+ Wear proper hand and eye protection Vonoa S Vonoa S
L1 L] ! b [
when searching for leaks.Use wood or R vy
cardboard instead of hands AN A
YL T
* Keep all components in good repalr, . l\_ el JHM?M) \ [V g_uﬂ-_‘:_,j
. -

G — WARNUNG
GEFAHR DURCH FLUSSIGKEIT UNTER HOHEM DRUCK

Um schwere oder todliche Verletzungen durch unter hohem Druck stehende Flissigkeiten zu

vermeiden
e
10 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de

Tel. 04604/9888-975 D-24969 Groflenwiehe E-Mail: kontakt@p-lindberg.de



AIHEAD

e Lassen Sie vor der Reparatur oder Einstellung den Druck im System ab.

e Tragen Sie bei der Suche nach Leckagen geeigneten Hand- und Augenschutz. Verwenden Sie Holz
oder Pappe anstelle der Hande.

e Halten Sie alle Bauteile in gutem Zustand.

Rucklauf — Neutral — EinfUhren
G

EinfGhren — Neutral — Rtcklauf

R —————————

11 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




AIHEAD

VORBEREITUNGEN

1. Benutzen Sie die Maschine niemals, ohne diese Bedienungsanleitung, die
Betriebsanleitung des Traktors und alle Sicherheitsschilder am Traktor und an der
Maschine gelesen und verstanden zu haben.

2. Fur die Installation, den Betrieb, die
Einstellung, die Wartung, die Reparatur, die @
Demontage, die Reinigung und den Transport
des Gerats wird persdnliche @
Schutzausrustung empfehlen, darunter Helm,
Schutzbrille, Sicherheitsschuhe und
Handschuhe. Vermeiden Sie lange Haare, %
weite Kleidung und Schmuck in der Nahe der
Maschine. m

eSS

3. ANHALTENDE LARMEINWIRKUNG KANN ZU
DAUERHAFTEM HORVERLUST FUHREN!
Motorbetriebene Gerate mit oder ohne Anbaugerat sind oft so
laut, dass sie dauerhaften Horverlust verursachen kdnnen. Es
empfiehlt sich, Gehdrschutz zu tragen, wenn der Larm im
Arbeitsbereich 80 dB Ubersteigt. Larm Uber 85 dB kann mit
der Zeit zu schweren Horschaden fihren. Larm Gber 90 dB
kann mit der Zeit zu dauerhaftem, vollstandigem Horverlust
fGhren.

4. Befreien Sie den Arbeitsbereich von Steinen und versteckten
Hindernissen, die sich verfangen oder festsetzen und Schaden verursachen kénnen.

5. Verwenden Sie das Gerat nur bei Tageslicht oder bei ausreichender kunstlicher
Beleuchtung.

6. Stellen Sie sicher, dass die Maschine korrekt montiert und eingestellt ist und sich in
gutem und sicherem Betriebszustand befindet.

7. Vergewissern Sie sich, dass alle Sicherheitsverkleidungen und -schilder korrekt
angebracht und in gutem Zustand sind.

R —————————

12 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

WARTUNG

1. Esliegtin Ihrer Verantwortung, das Gerat gut zu warten. Schlechte Wartung erhoht die
Wahrscheinlichkeit von Problemen.

2. Sorgen Sie in der Werkstatt fiir gute Routinen.
— Der Arbeitsbereich muss stets sauber und trocken sein.
— Achten Sie darauf, dass die elektrischen Kontakte und
Werkzeuge ordnungsgemal geerdet sind.
— Sorgen Sie flr ausreichende Beleuchtung fir die jeweilige
Aufgabe.

3. Sorgen Sie flr gute Bellftung. Starten Sie den Traktor niemals in
einem geschlossenen Raum. Auspuffgase konnen zum Ersticken
flhren.

4. Schalten Sie vor der Durchfiihrung von Arbeiten an dieser Maschine den Motor aus, betatigen Sie
die Bremse und drehen Sie den Benzinhahn zu.

5. Arbeiten Sie niemals unter der Maschine, wenn diese nicht sicher festgesetzt ist.

6. Verwenden Sie immer personliche Schutzausristung, um Augen, Hande und Ohren zu schiitzen,
wenn Sie Wartungs- oder Instandhaltungsarbeiten an der Maschine durchfihren. Tragen Sie bei der
Handhabung der Schneiden robuste Handschuhe, vorzugsweise Lederhandschuhe.

7. Verwenden Sie nur Original-Ersatzteile, welche die technischen Daten der Maschine erfillen. Der
Lieferant haftet nicht flr Personen- oder Maschinenschaden infolge von nicht zugelassenen Ersatz-
oder Zubehorteilen.

8. Halten Sie immer einen Feuerldscher und einen Erste-Hilfe-
Kasten bereit, wenn Sie Wartungsarbeiten an diesem Gerat
durchfihren.

9. Ziehen Sie alle Bolzen und Muttern regelmaRig nach und
prifen Sie, ob alle Elektro- und Kraftstoffanschlisse sicher
befestigt sind, um die Maschine in gutem Betriebszustand
zu halten.

10. Achten Sie darauf, dass nach der Wartung oder Instandhaltung immer alle Sicherheitsverkleidungen
wieder angebracht werden, bevor Sie das Geréat erneut in Betrieb nehmen.

R —————————

13 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

BETRIEB

1. Denken Sie daran, dass es wichtig ist, die Sicherheitsschilder auf dem Hacksler far
Dreipunktaufhangung zu lesen und zu beachten. Reinigen Sie alle Sicherheitsschilder oder ersetzen
Sie diese, wenn sie nicht deutlich lesbar und verstandlich sind. Die sichere Verwendung dieser
Maschine hangt vollstdndig vom Bediener ab.

2. Alle beweglichen Teile sind potenziell gefahrlich. Nichts kann einen sorgfaltigen, sicheren Bediener

ersetzen, der mogliche Gefahren erkennt und angemessene Sicherheitsvorkehrungen trifft. Der

Hersteller hat diesen Hacksler mit Dreipunktaufhdngung so konstruiert, dass im Betrieb alle

Sicherheitsvorrichtungen ordnungsgemal’ angebracht sein kdnnen, um das Unfallrisiko zu

minimieren. Lesen Sie diese Bedienungsanleitung, um sicherzustellen, dass alle

Sicherheitsvorrichtungen angebracht sind.

SchlieRen und sichern Sie den Rotordeckel vor der Inbetriebnahme.

4. SchlieRen und sichern Sie vor der Inbetriebnahme alle Abschirmungen, Deflektoren und
Abdeckungen.

5. Vor dem Start missen Sie die Bedienungsanleitung gelesen und verstanden haben. Uberpriifen Sie
die Sicherheitsanweisungen jahrlich.

6. Fir die Installation, den Betrieb, die Einstellung, die Wartung, die Reparatur, die Demontage, die
Reinigung und den Transport des Gerats wird personliche Schutzausristung mit Helm, Schutzbrille,
Sicherheitsschuhen und Handschuhen empfohlen. Vermeiden Sie lange Haare, weite Kleidung und
Schmuck in der Nahe der Maschine.

7. Halten Sie Hydraulikschlduche und -anschlisse dicht, in gutem Zustand und frei von Leckagen.

8. Halten Sie stets alle Kérperteile fern von Stellen, wo sie bei Bewegungen wahrend der Montage, der
Installation, des Betriebs, der Wartung, der Reparatur, der Demontage oder der Verlagerung
gefdhrdet sein konnten.

9. Schalten Sie die Maschine aus, stoppen Sie den Motor, ziehen Sie den Zindschlissel ab, ziehen Sie
die Feststellbremse an und warten Sie, bis die beweglichen Teile zum Stillstand gekommen sind,
bevor Sie die Maschine warten, einstellen, reparieren oder demontieren.

10. Lassen Sie die Maschine niemals in einem geschlossenen Gebaude laufen, um Erstickung durch die
Motorabgase zu vermeiden.

11. Seien Sie vorsichtig, wenn Sie Material in den Hacksler einfihren. Fihren Sie keine Metalle,
Flaschen, Dosen, Steine, Glas oder dhnliche Materialien in den Hacksler ein. Wenn andere
Materialien in den Hacksler gelangen, halten Sie die Maschine an, schalten Sie den Motor aus,
ziehen Sie den ZindschlUssel ab und warten Sie, bis die beweglichen Teile zum Stillstand gekommen
sind, bevor Sie das Material entnehmen. Uberpriifen Sie die Maschine auf Schdden und lose Teile,
bevor Sie diese wieder in Betrieb nehmen.

12. Nehmen Sie niemals Alkohol oder Substanzen zu sich, welche lhre Aufmerksamkeit oder Motorik bei
der Benutzung der Maschine beeintrachtigen konnten. Fragen Sie Ihren Arzt, wenn Sie das Gerét bei
Einnahme verschreibungspflichtiger Medikamente verwenden mdchten.

13. Lassen Sie niemals jemanden auf der Maschine mitfahren.

14. Erlauben Sie niemals Kindern oder unbefugten Personen, das Gerat zu benutzen oder sich in dessen
Nahe aufzuhalten.

15. Greifen Sie nicht in den Rotor oder den Einflhrtrichter, solange der Motor lauft. Bringen Sie die
Abschirmungen an und sichern Sie diese, bevor Sie den Motor starten.

16. Halten Sie den Arbeitsbereich sauber und frei von Verunreinigungen, um das Risiko eines Sturzes zu
verringern. Verwenden Sie das Gerat nur auf ebenem Boden.

17. Richten Sie den Auswurf nicht gegen Personen, Tiere oder Gebaude. Der Rotor kann Holzstiicke so
schnell herausschleudern, dass sie Verletzungen verursachen kénnen.

18. Bewegen oder transportieren Sie den Hacksler nicht, solange der Rotor lauft.

19. Die zuldssige Transportgeschwindigkeit darf nicht Gberschritten werden.

w

R —————————

14 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



TECHNISCHE DATEN

AIHEAD

Modell BX62RD
Masse 505 kg
Max. Holzdurchmesser 150 mm

Eingang zur Schneidtrommel

165 mm x 254 mm

Anzahl Schneiden

Vier Stlick im Rotor, eine Gegenklinge

Rotorgrofie

762 mm

Einfuhrtrichter, Offnung

635 mm x 635 mm

Hohe des Auswurfs 1879 mm
Drehung des Auswurfs 360°
Leistungsbedarf vom Traktor 55—-80 PS
Dreipunktaufhangung KAT 1
EinfGhrung Hydraulisch

Anzahl der Not-Aus-Schalter

drei (rechts, links, oben)
Dricken zum Anhalten
Ziehen zum Start

Gelenkwelle mit Freilaufkupplung

540 U/min

= @
*[G ~o=
7N\
® /1N
1984 .5

R —————————
15 MAN 9065103 DE V2

Flensburger Str. 3 www.p-lindberg.de

D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de

P. Lindberg GmbH
Tel. 04604/9888-975



AIHEAD

MONTAGE

Der Hacksler wird komplett montiert geliefert.

Der Hacksler wird an die Dreipunktaufhangung des Traktors montiert und mit der Gelenkwelle des
Traktors verbunden.

Samtliche beweglichen Teile missen bei Ingebrauchnahme gut eingefettet sein.

VERWENDUNG

Da der Hacksler von der Gelenkwelle des Traktors angetrieben wird, startet die Schneidtrommel
automatisch, wenn der Traktor lduft.

R —————————

16 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




STEUERUNG DER EINFUHRUNG

AIHEAD

Die Steuerstange steuert den Vorwarts- und Ricklauf sowie den Stopp der Einfihrung und wird wie
folgt bedient:

g
e |

F i e y [ "'II

s b M1 }-F-I_,:u o

B =" s e ’

X RR =R

H _.--!:'_w'. T o] - '| ..-; %.-_3 focd .l-
! ".t d -ty ey
=i ) . o o b
p -" .I.I: i %

L - .'? = ln

L., -'.___'.

Wenn sich Steuerstange in der Stopp-
Position (neutral) befindet, driicken Sie die
Stange nach hinten, um den Rucklauf
einzulegen, oder ziehen Sie diese nach
vorne, um die Einflhrung zu starten.
Wenn die Stange bewegt wird, muss die
Rickstellstange angehoben werden.

\

Einflhrstellung

Stoppstellung (neutral)

Ricklaufstellung

P. Lindberg GmbH
Tel. 04604/9888-975

17
Flensburger Str. 3
D-24969 Groflenwiehe

MAN 9065103 DE V2

www.p-lindberg.de
E-Mail: kontakt@p-lindberg.de



AIHEAD

VORGEHEN BEI BLOCKADEN

Schalten Sie den Traktor sofort ab und kuppeln Sie die Zapfwelle aus. Warten Sie, bis alle
beweglichen Teile zum Stillstand gekommen sind. Die Einfihrwalze kann nun rickwarts gedreht
werden, um festsitzendes Material zu |6sen. Alternativ kann auch die Tlr zur Schneidachse getffnet
werden.

WARTUNG

Schmieren Sie die Schneidachse alle acht Betriebsstunden mit einem geeigneten Ol.
Schrauben, Muttern und dergleichen missen alle zwanzig Betriebsstunden oder nach Bedarf
Uberprift werden.

LAGERUNG

Reinigen Sie die Maschine und schmieren Sie alle Metallteile mit einem leichten Ol, um Rostbildung
zu verhindern.

TRANSPORT

Die Maschine muss wahrend des Transports gegen Umkippen gesichert werden. Wenn die
Maschine an der Aufhdngung des Traktors transportiert wird, kann der Einflhrtrichter in die
Transportstellung angehoben werden, damit die Maschine weniger Platz auf der Stralle einnimmt.
Dies ist aber fir die Stabilitat der Maschine nicht erforderlich.

ENTSORGUNG

Demontieren Sie den Hacksler und entsorgen Sie die einzelnen Materialien gemal den geltenden
ortlichen Richtlinien.

R —————————

18 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




AIHEAD

EXPLOSIONSZEICHNUNGEN UND BAUTEILELISTEN

R —————————

19 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




AIHEAD

P. Lindberg GmbH
Tel. 04604/9888-975

Flensburger Str. 3
D-24969 Groflenwiehe

BX62RD Bauteileliste

Nr. Referenz des Lieferanten Beschreibung Anzahl
1 GB/T889.1 Mutter M8 2
2 GB/T5782 Bolzen M8x65

3 BX62R.10 GasstolRdampfer 2
4 GB/T97.1 Unterlegscheibe 8 2
5 GB/T6170 Mutter M10 4
6 GB/T93.1 Federscheibe 10 4
7 GB/T96.1 GroRe Scheibe 10 4
8 GB/T97.1 Unterlegscheibe 10 2
9 BX62R.7 Gegenklinge 1
10 GB/T5786 Bolzen M12x1,5x30 1
11 BX62R.11 Stellbolzen fir Gegenklinge 2
12 GB/T5786 Bolzen M12x1,5x40 2
13 GB/T93.1 Federscheibe 12 16
14 GB/T96 GrolRRe Unterlegscheibe 12 3
15 GB/T5783 Bolzen M12x35 7
16 GB/T97.1 Unterlegscheibe 12 12
17 GB/T889.1 Stoppmutter M12 12
18 BX62R.1 Rahmen 1
19 BX62R.6 Halterung 1
20 GB/T4329 Splint M10 3
21 BX42S-5 Splint M22x1,5 2
22 GB/T93 Federscheibe 22 2
23 GB/T6171 Mutter M22x1,5 2
24 BX42S-6 Oberlenkerbolzen Kat 1 1
25 BX62R.3 Hackselscheibe 1
26 GB/T7810 Flanschlager UCFU 210 2
27 GB/T97.1 Unterlegscheibe 14 8
28 GB/T93.1 Federscheibe 14 8
29 GB/T5786 Bolzen M14x1,5x45 8
30 BX62R.8 Halterung 1
31 BX62R.9 Gelenkwellenabdeckung 1
32 GB/T5783 Bolzen M10x20 2
33 GB/T889.1 Stoppmutter M10 2
34 GB/T4329 Sperrsplint 5 1
35 BX62R.4 Auswurfrohr 1
36 BX62R.13 Lagerdeckel 1

20 MAN 9065103 DE V2

www.p-lindberg.de
E-Mail: kontakt@p-lindberg.de



AIHEAD

P. Lindberg GmbH
Tel. 04604/9888-975

Flensburger Str. 3
D-24969 Groflenwiehe

BX62RD Bauteileliste
37 BX62R.2 EinfUhrtrichter 1
38 GB/T6177.1 Mutter M10 2
39 BX62R.20 Ful 1
e
21 MAN 9065103 DE V2

www.p-lindberg.de
E-Mail: kontakt@p-lindberg.de



AIHEAD

R —————————

22 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




EinfUhrtrichter
Nr. Referenz des Lieferanten Beschreibung Anzahl
1 BX62R.2.8 Abdeckung 1
2 GB/T5783 Bolzen M10x20 3
3 GB/T93 Federscheibe 10 3
4 GB/T97.1 Unterlegscheibe 10 5
5 GB/T889.1 Stoppmutter M10 2
6 BX62R.2.6-2 Einstellblgel 1
7 GB/T6170 Mutter M10 2
8 GB/T96 GroRe Unterlegscheibe 2
9 BX62R.2.12 Ventilschaft 1
10 GB/T91 Splint 5x20 2
11 BX62R.2.13 Ventil-Schlagbolzen 1
12 GB/T78 Bolzen M6x8 2
13 BX62R.2.17 Achsensperrring 2
14 BX62R.2.4 Linker Arm 1
15 JB/T7940.1 Schmiernippel M8x1 2
16 GB/T6170 Mutter M8 8
17 BX62R.2.10 Zughaken 4
18 BX62R.2.20 Zugfeder 3
19 W-09-002 Schmierrohr 6 2
20 M6 Verriegelung 2
21 GB/T7810 Flanschlager UCFU208 2
22 GB/T7810 Stahllager UCP208 2
23 GB/T5783 Bolzen M16x55 4
24 GB/T97.1 Unterlegscheibe 16 4
25 GB/T889.1 Stoppmutter M16 4
26 BX62R.2.14 Abdeckung 1
27 GB/T5783 Bolzen M8x20 4
28 GB/T889.1 Stoppmutter M8 8
29 BX62R.2.2 Einzugwalze unten 1
30 BX62R.2.3 Einzugwalze oben 1
31 BX62R.2.5 Rechter Arm 1
32 BX62R.2.15 Gummiplatte 2

R —————————

23 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



P. Lindberg GmbH
Tel. 04604/9888-975

Flensburger Str. 3
D-24969 Groflenwiehe

EinfUhrtrichter
Nr. Referenz des Lieferanten Beschreibung Anzahl
33 BX62R.2.16 Platte 1
34 GB/T93.1 Federscheibe 6 8
35 GB/T97.1 Unterlegscheibe 6 8
36 GB/T5783 Bolzen M6x12 4
37 GB/T5782-2000 Bolzen M8x55 6
38 GB/T93.1 Federscheibe 8 6
39 GB/T97.1 Unterlegscheibe 8 6
40 BX62R.2.1 Trichter 1
41 BX62RD.2.18 Hydraulik 1
42 BX62R.2.9 Verriegelungshandgriff 1
43 GB/T889.1 Stoppmutter M14 1
44 GB/T276 Lager 61804-2RS 2
45 BX62R.2.11 Lagerachse 1
46 GB/T97.1 Unterlegscheibe 14 2
47 GB/T6178-1986 Mutter M14 1
48 GB/T91-2000 Splint 3,2x20 1
49 BX62R.2.6-1 Blgel 1
50 BX62R.2.6-3 U-Bolzen 4
51 GB/T889.1 Stoppmutter M6 8
52 BX62R.2.21 Kolbenstange 1
53 BX62R.2.7 Abdeckung 1
54 BX62R.2.19 Zugfeder 1 1
55 GB/T889.1 Stoppmutter M12 8
56 GB/T97.1 Unterlegscheibe 12 8
57 GB/T5783 Bolzen M12x45 8
24 MAN 9065103 DE V2

www.p-lindberg.de

E-Mail: kontakt@p-lindberg.de



AIHEAD

a({.

ANy
~

o
!i

g

-

FON

(BN
0 (’

. L=<
.ll§,~
(=
Sy

S

-
. —
-
—

|i—

7 @

(&

9, —
M0
-

e
25
P. Lindberg GmbH

Tel. 04604/9888-975

Flensburger Str. 3

MAN 9065103 DE V2
D-24969 Groflenwiehe

www.p-lindberg.de
E-Mail: kontakt@p-lindberg.de



AIHEAD

P. Lindberg GmbH
Tel. 04604/9888-975

Flensburger Str. 3
D-24969 Groflenwiehe

BX62RD Hydraulik
Nr. Referenz des Lieferanten Beschreibung Anzahl
1 BMR-200-2-A-D-N1 Motor 2
2 GE12LR%ED Doppelnippel M18x1,5 6
3 GB/T889.1 Stoppmutter M12 4
4 GB/T97.1 Unterlegscheibe 12 4
5 GB/T5783 Bolzen M12x45 4
6 BX62R.2.18.1 Hydraulikschlauch 1100 2
7 BX62R.2.18.2 Hydraulikschlauch 700 1
8 FCH-60 Durchflussregelventil 1
9 GB/T5782 Bolzen M8x65 2
10 GB/T93.1 Federscheibe 8 2
11 WEE12LRY% OMD Hydraulikbogen M18x1,5-G% 1
12 ET12 LOMD Hydraulik-T-Stiick M18x1,5 2
13 BX62R.2.18.3 Hydraulikschlauch 300 2
14 BX62R.2.18.5 Hydraulikschlauch 350 1
15 EL12 LOMD Hydraulik-T-Stlick M18x1,5 2
16 GE12LR%UNFOMD Nippel %-18x1,5 9
17 WFC130E-201 Not-Aus-Ventil 3
18 BX62R.2.18.7 Hydraulikschlauch 620 1
19 BX62R.2.18.8 Hydraulikschlauch 550t 1
20 GE12LM27x2ED Muffe M18x1,5-M27x2 4
21 ZT-L20E-OW Regulierungsventil 1
22 GB/T5783 Bolzen M10x70 3
23 GB/T93 Federscheibe 10 3
24 GB/T97.1 Unterlegscheibe 10 3
25 BX62R.2.18.4 Hydraulikschlauch 3600 2
26 GB5862 Hydraulikkupplung 2
27 BX62R.2.18.6 Hydraulikschlauch 500 1
28 BX62R.2.18.9 Hydraulikschlauch 410 1
29 EW12-L Bogen M18x1,5 1
26 MAN 9065103 DE V2

www.p-lindberg.de

E-Mail: kontakt@p-lindberg.de




AIHEAD

~
BX62RD Auswurfrohr

Nr. Referenz des Lieferanten Beschreibung Anzahl
1 BX62R.4.2 Auswurfrohrabschirmung 1

2 IB/T 7274.4 Randelschraube 10x40

3 JB/T 8112 Splintbolzen 1

4 BX62R.4.5 Zugfeder 1

5 BX62R.4.1 Auswurfrohr 1

6 JB/T8108.2 Stange zur Auswurfeinstellung 1

7 GB/T 889,1 Mutter M6 8

8 GB/T 97,1 Unterlegscheibe 8

9 BX42S.1.2 Verriegelungshandgriff 1
10 GB/T 5783 Bolzen M6x25 8
11 BX62R.4.3 Scheibe 1 1
12 BX62R.4.4 Scheibe 2 1

P. Lindberg GmbH
Tel. 04604/9888-975

27
Flensburger Str. 3
D-24969 Groflenwiehe

MAN 9065103 DE V2

www.p-lindberg.de
E-Mail: kontakt@p-lindberg.de



AIHEAD

Héackselscheibe
Nr. Referenz des Beschreibung Anzahl
Lieferanten
1 BX62R.3.2 Gegenklinge 4
2 GB/T 97,1 Unterlegscheibe 16
3 GB/T 93 Federscheibe 12 16
4 GB/T 5783 Bolzen M10x20 16
5 BX62R.3.1 Héackselscheibe 1
e
28 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de

Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de



AIHEAD

EU-KONFORMITATSERKLARUNG

EU-KONFORMITATSERKLARUNG c E

Hersteller: P. Lindberg A/S
Sdr. Ringvej 1
DK-6600 Vejen
T +45 70212626
E-mail: salg@p-indberg.dk
CVR: 25503110
www.p-lindberg.dk

Hiermit wird bestatigt dass die Hacksler fur Gelenkwelle

folaenden (ohne Hydraulik)
Magschine' PL Artikelnummer 9065102

Hacksler fir Gelenkwelle
(mit Hydraulik)
PL Artikelnummer 9065103

Typ / Modell: BX425 {ohne Hydraulik)
BX62RD {mit Hydraulik)

Entspricht den folgenden 2006/42/EEC
Richtlinien:

Angewandte Standards und ENISO 12100:2010
Normen: EN SO 4254-1:2015

Datum und Unterschrift: Vejen d. 03-01-2022

F. Lindberg A/S
AT X
Enk T Laurits

)
Direktar

Wir behalten uns das Recht vor, technische Parameter und Daten dieses Produkts ohne vorherige Ankiindigung zu dndern.

R —————————

29 MAN 9065103 DE V2
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de
Tel. 04604/9888-975 D-24969 GroBenwiche E-Mail: kontakt@p-lindberg.de




EN
User Manual

(Translation of original Danish user manual)

Woodchipper for PTO BX62RD - Item no. 9065103

Description: Woodchipper for PTO operation with hydraulic feed, variably adjustable feed speed
and reverse function. The woodchipper is supplied incl. PTO shaft with overrunning clutch,
rotatable ejector spout and can deal with branches up to 150 mm in diameter. To operate
optimally, the machine requires a 55-80 HP tractor. For 3-point hitch, cat. 1.

Applications: Ideal for bushes, trees with branches and Christmas trees.

Intended use: The equipment may only be used as described in this manual. All other use is
deemed incorrect.

CONTENTS
INTRODUCTION ettt sttt s e e e s b s e e e s sba e e e e sibaaeessnnaeeeenns 2
GENERAL INFORMATION L.ttt et e e e 2
SAFETY INSTRUCTIONS ...ttt et e e e 3
USE OF THE EQUIPMENT ..ot 4
TRAINING ...ttt ettt e ettt e e ettt et e ettt e e e et e e e e abae e e e enbaeeeeeanraeeesannnees 5
SAFETY LABELS . .ttt ettt e ettt e e ettt e e sttt e e s bbeeeeeabaeeeeemraeeeeaane 6
PREPARATION ...ttt ettt ettt ettt e et e ettt e e e et e e e e eabae e e e eanteeeeeamreeeeseannees 12
IMAINTENANCE ...oei et e e st e e sbn e e e s eaaaes 13
OPERATION ..ttt e e e a e e s s ba e e e e s tbs e e e sibaeeessaabaeeeeans 14
TECHNICAL SPECIFICATIONS ...ttt 16
ASSEMBLING . ...ttt ettt e ettt e e ettt et e ettt e e ettt e e e e bat e e e e abae e e e enreeeeeane 17
U S ettt ettt et e e et e et et e e e e ettt e e e h e e e et ae e e e e enbateeeenraeeens 17
FEED CONTROL ..ttt ettt ettt e et e e ettt e e sttt e e ettt e e e esbaeeessamreeeeeennneeeens 18
PROCEDURE IN CASE OF TRAPPED MATERIAL ..ttt 19
IMAINTENANCE ..ottt e e s s e e e s siba e e e e aaneeeas 19
STORAGE ..ttt e e s ab et e s s aba e e e e s ba e e e s aaa e e e eans 19
TRANSPORT Lttt e e st a e e e s s e e e s baa e e s s aaaeeeesnaneeeas 19
DISPOSAL ..ttt st e e e e e e e e s s e e e e e aaee s 19
EXPLODED-VIEW DRAWING AND COMPONENT LISTS ..eiiiiieieeeeeeee et 20
EU DECLARATION OF CONFORMITY L.eeiitteiiitee ettt ettt ettt eeeiaeeeeas 30
1— MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

INTRODUCTION

This user manual contains a description of the machine and instructions necessary to
operate the machine safely and correctly. It also contains the instructions for the daily
and periodic maintenance of the machine.

This user manual is intended to be read by the professional user, who is already
authorised and familiar with operating the tractor that the machine is connected to.

It is the responsibility of the employer (the machine owner) to ensure that anyone
who operates the machine or carries out maintenance or repairs on the machine has
read the user manual.

It is recommended that only original spare parts and accessories are used. The use of non-original parts can
be hazardous and reduce the lifetime and performance of the machine. The use of non-original parts may
void the machine’s warranty.

If uncertainty arises concerning the information in the user manual, please contact the supplier.

Save the user manual for later use and ensure that the user manual always accompanies the machine if the
machine is sold or loaned to another user.

GENERAL INFORMATION

The user manual is important for the safe operation of the machine and must always accompany the
machine. READ, UNDERSTAND AND FOLLOW the instructions in the user manual before taking the machine
into use.

When the user manual refers to directions, right, left, etc., it means as seen from direction of tractor’s
driver’s seat and in the direction of operation.

The illustrations used in the user manual may differ from the actual delivered equipment, since for the sake
of clarity, some components may have been removed in an illustration.

The user manual was devised in accordance with the EC Machinery Directive 2006/42/EC and relevant
technical standards.

The machine is equipped with safety labels, which must be maintained and replaced when they are no
longer legible.

This symbol together with the signal words: DANGER, IMPORTANT, WARNING is
used in the user manual to draw attention to the machine’s safety and operation. It
is important that all of the guidelines are followed.

e

2 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

SAFETY INSTRUCTIONS

1. Read and understand the user manual and all of the safety labels before using
or carrying out maintenance, adjustments or cleaning of the three-point hitch

woodchipper.

2. Keep first aid equipment close by in case of accidents and know how to use the
first aid equipment. +

3. Keep afire extinguisher close by in case of a fire and know how to use it.

4. Never permit any persons on the machine.

5. Wear suitable personal protective equipment. Personal protective equipment
includes, but is not limited to:

—  Helmet.

— Safety shoes with non-slip soles.

— Safety goggles or safety visor.

— Strong safety work gloves.

— Suitable workwear.

— Ear defenders.

— Respiratory protective equipment or filter mask.

3 &0

6. Fit all safety guards before commencing.

7. Wear suitable ear defenders in the case of long-term exposure to noise.

]
O

8. Switch off the machine, stop and switch off the engine, remove the ignition key
and place it in the pocket, activate the parking brake and wait until all moving parts
have stopped moving, before carrying out servicing, adjustments, repairs or dismantling.

9. Clear the work area of all persons, especially young children, before starting any machinery or
equipment.

10. Check safety parts every year together with all personnel who will use or maintain the three-point
hitched woodchipper.

e

3 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

USE OF THE EQUIPMENT

The safety of the operator and bystanders is one of the most important factors in the design and
development of the equipment. But every year many accidents occur that could have been avoided
if someone had just paid a little more attention to what they were doing and exercised more caution
when handling equipment. As the operator, you can avoid many potential accidents by following the
precautions in this section. To avoid personal injury or death, read the following precautions
thoroughly and insist on anyone who works with you or for you, that they follow the precautions.
For the sake of clarity, some photographs or illustrations may be used with these instructions that
show a unit with a safety guard that has been removed. However, please note that the equipment
should never be used with a safety guard removed. Keep all safety guards in place. If it is necessary
to remove a safety guard when carrying out repairs, the safety guard must be refitted or replaced
before the unit is used.

Any missing or illegible safety labels or instruction labels must be replaced. The locations of the
labels are shown in this user manual.

Never consume alcohol or substances of any kind that can reduce your attention or coordination
when using the equipment. Consult your doctor with regard to using the machine if taking
prescription medicine.

Under no circumstances may children be allowed to use the machine or equipment. Do not allow
persons to use the machine or equipment if they have not read the user manual and do not have a
thorough understanding of the safety precautions and functions. The safety instructions should be
reviewed annually with all users of the machine.

The equipment is hazardous to children and to persons who are unfamiliar with the equipment. The
operator must be a responsible and properly trained person who is in good physical shape and has
been trained in how to operate the machine. If older people help with the work, their physical
limitations must be recognised and taken into account.

Never exceed a machine’s limitations. If there is uncertainty as to whether the machine is able to
carry out the task or whether the task can be carried out safely — THEN DO NOT ATTEMPT TO CARRY
OUT THE TASK.

Do not make any changes or modifications to the equipment. Unauthorised changes or
modifications can lead to serious personal injury or death and can reduce the function and lifetime
of the equipment.

In addition to the design and configuration of the machine, including safety signs and safety
equipment, hazard control is very dependent on the user paying special attention, taking care and
exercising caution, and on the correct training of the personnel involved in the operation, transport,
maintenance and storage of the equipment. Ensure that you also read the tractor’s user manual and
safety instructions and safety labels.

e
4 MAN 9065103 EN V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

TRAINING

Safety is an important factor in the design and manufacture of machinery. Unfortunately, all the
efforts made in delivering safe equipment can be for nothing in the event of careless handling by an
operator or by someone else who is present.

In addition to the design and configuration of the equipment, safety is very dependent on the user
paying special attention, taking care and exercising caution, and on the correct training of the
personnel involved in the operation, transport, maintenance and storage of the equipment.

The best safety function is an informed operator who exercises caution.

It is the responsibility of the operator to read and understand ALL of the
safety instructions and other instructions in the user manual and to
follow them. Accidents can be avoided.

Working with unknown equipment can lead to accidents. Read this user
manual before fitting or if you need to familiarise yourself with the
machine. If this machine is to be used by another operator, or loaned or leased to another operator,

the machine owner is responsible for ensuring that before using the machine, the operator has:

a) Read and understood the operating instructions in the user manual.

b) Has been instructed in the safe and correct use of machine.
Be familiar with the machine’s operating elements and be fully aware of how the tractor and the
machine can be stopped quickly in an emergency situation. Read this user manual and also read the
tractor’s user manual.
Train all new personnel and regularly review the instructions with existing employees. Ensure that
the machine is only used by an operator who has been correctly trained and who is in good physical
shape. Any operator who has not read and understood all of the user instructions and safety
instructions is not qualified to use the machine. An untrained operator puts himself or herself and
bystanders in danger of serious personal injury or death. If older people help with the work, their
physical limitations must be recognised and taken into account.

e
5 MAN 9065103 EN V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

SAFETY LABELS

Always keep the safety labels clean and legible.
Replace missing or illegible safety labels.
Parts that are used to replace parts that had a safety label attached must also have the equivalent
safety label attached.

4. Each safety label shown in this user manual has a product number in the bottom right corner. Use
this product number when ordering as spare parts.

5. Safety labels can be ordered from the supplier.

Attaching safety labels

e Ensure that the surface on which the safety label is to be attached is clean and dry.

e Ensure that the temperature is above 10°C.

e Determine the precise position before you remove the backing paper.

e Remove the smallest part of the backing paper.

e Adjust the label position over the specified area and press carefully down on the small part of the
label that has no backing paper.

e Next, slowly remove the remaining backing paper and carefully flatten/press the rest of the label
onto the surface.

e You can puncture and smooth out any air pockets using a nail.

The safety labels and their positions are shown in subsequent illustrations. The operator is required
to make himself/herself familiar with the labels, the type of warning and the area or the special
function that the label relates to.

e

6 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

SAFETY LABELS PLACED ON THE MACHINE

A - DANGER
THROWN OBJECT HAZARD

To prevent serious injury or death from thrown objects:

THROWN OBJECT HAZARD - Turn machine off, stop and disable engine, remove ignition key
To prevent serious injury or death from and place in your pocket, set park brake and wait for all moving

thrown objects: parts to stop before adjusting, servicing, maintaining, repairing or

* Turn machine off, stop and disable en- unplugein
gine, remove ignition key and place in plugsing.
your po_cket, set park brake and w_ait f_or
ggr'\:ligrr:ggrﬁgﬁatﬁ\isr:;prg;;?rri?\;%raﬂ?g‘ - Do not direct discharge duct towards people, animals or property.
plugging. Always wear appropriate safety gear. Keep hands and feet out of

* Do not direct discharge duct towards discharge openings.
people, animals or property. Always wear
appropriate safety gear. Keep hands and
feet out of discharge openings. - Keep others away.

¢ Keep others away. 2000 |

e

7 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



A CAUTION B — CAUTION

- Read and understand operator's manual before
starting. Review safety instructions annually.

* Read and understand operator's manual before
starting. Review safety instructions annually.

= Turn nllaclhlina %f_l.‘stu; alnd dIFsabIe angll;e. re-
move ignition and place in your pocket, set . . .
park brake and wait for all moving parts to stop - Turn machine off, stop and disable engine, remove

before adjusting, servicing, maintaining, repairing or unplug- ignition key and place in your pocket, set park brake and

ging. . . .
; _ i wait for all moving parts to stop before adjusting,
+ Keep the working area clean and free of debris to prevent slip- L . e . .
ping or tripping. Operate only on level ground. servicing, maintaining, repairing or unplugging.
» Close and secure rotor cover before operating.
- Close and secure a|l guards, deflectors and shields before - Keep the work area clean and free of debris to prevent

Sariing and operatng. slipping or tripping. Operate only on level ground.

+ Keep hydraulic lines and fittings tight, in good condition and
free of leaks.

* Keep hands, feet, hair and clothing away from moving parts.
Never wear loose clothing around machinery.

J l'l_ﬁp driveline universal joini angles equal and small as pos- - Close and secure all guards, deflectors and shields
sible. before starting and operating.

- Close and secure rotor cover before operating.

« Do not point discharge at people, animals or buildings. Rotor
can expel wood chips fast enough to cause injury. o - ) )

« Do not allow children, animals or unauthorized people into - Keep hydraulic lines and fittings tight, in good
working area. condition and free of leaks.

* Do not run machine inside a closed bullding to prevent as-
phyxiation from engine exhaust. K hands. f hai 4 clothi ¢ .

+Use care when feeding material into chipper. Do not send - Keep hands, feet, hair an C_Ot INg away rom moving
metal, bottles, cans, rocks, glass or other foreign material parts. Never wear loose clothing around machinery.

into wood chipper. If foreign material enters chipper, stop the
machine, turn engine off and place Ignitlon key In your pocket

and wait for all moving parts to stop before removing materlal | _ Keep driveline universal joint angles equal and as small
and/or unplugging. Inspect machine for damaged or loose .
parts betore returning to work. as possible.

* Always wear P.P.E. (Persaonal Protective Equipment) such as
::'.22{ 9o00ies and heavy gioves whenever operaling me- - Do not point discharge at people, animals or buildings.

- Do not place hands or any body parts Into feed hopper curing Rotor can expel wood chips fast enough to cause injury.
operation.

* Do not mave or transport chipper when the rotor is turning. - Do not allow children, animals or unauthorized people

I..:Dc not exceed a safe travel speed when transporting. za4006 p into working area.

- Do not run machine inside a closed building to prevent asphyxiation from the engine exhaust.

- Use care when feeding material into chipper. Do not send metal, bottles, cans, rocks, glass or other foreign material
into wood chipper. If foreign material enters chipper, stop the machine, turn engine off and place ignition key in your
pocket and wait for all moving parts to stop before removing material and/or unplugging. Inspect machine for damaged

or loose parts before returning to work.

- Always wear P.P.E. (Personal Protective Equipment) such as safety goggles and heavy gloves whenever operating
machine.

- Do not place hands or any body parts into feed hopper during operation.
- Do not move or transport chipper when the rotor is turning.

- Do not exceed a safe travel speed when transporting.

e

8 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




A DANGER

ROTATING \
CUTTING BLADES \ \

Keep hands and feet out of inlet \
and discharge openings while
machine is operating to avoid
sarious personal injury. Stop
engine, remove spark plug wire
and allow machine to come to a i

.
complete stop before clearing |
obstructions or making
adjustments. Z9400

MISSING GUARD HAZARD

* Close and secure all guards and shlelds
before operating.

- Do not operate without guards and
shlelds.

2840 3

P. Lindberg A/S
Tel.: +45 70212626

e
9
Sdr. Ringvej 1
6600 Vejen, Denmark

AIHEAD

C - DANGER

ROTATING CUTTING BLADES.

Keep hand and feet out of inlet and discharge openings
while machine is operating to avoid serious personal
injury. Stop engine, remove spark plug wire and allow
machine to come to a complete stop before clearing
obstructions or making adjustments.

D — DANGER
MISSING GUARD HAZARD

. Close and secure all guards and shields before
operating.
. Do not operate without guards and shields.

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk



AIHEAD

=
NEUTRAL _\\ (- NEUTRAL R
ey FEED FEED R REVERSE
[ ',‘ 2z oo [ r.“ M
[ food oo [ L
- | " " ] i i a
. doS L . |
Y ¥ 1 P f) y . 1 H i £
HIGH PRESSURE FLUID HAZARD L N A Y R A
. L - 1 ) P . y H i I ¥
To prevent serous injury or death from ", "lL i ! P . ‘~l ! | [
high-pressure flud: L U R A L
L o J ; \ u ' ¥
1 i iy i L
+ Rolove pressure on o system  before oo s ! Y i i K
reparing or adjusting. NN oo S
[} 1 ¢ ¥ '] "
+ Wear proper hand and eye protection Vonoa S Vonoa S
L1 L] ! b [
when searching for leaks.Use wood or oyl S Y S
cardboard instead of hands ARTAY AR AR
Y T
+ Keep all components in good repalr, - l\_ sl 1&491-4) \ Ty £U4U‘-5j
p i

G — WARNING
HIGH PRESSURE FLUID HAZARD

To prevent serious injury or death from high pressure fluid:

e
10

P. Lindberg A/S Sdr. Ringvej 1

Tel.: +45 70212626 6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk



AIHEAD

e Wear proper hand and eye protection when searching for leaks. Use wood or cardboard instead of

e Relieve pressure on system before repairing or adjusting.

hands.
e Keep all components in good repair.

Reverse — Neutral — Feed

G

Feed — Neutral - Reverse

R —————————

11 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

PREPARATION

1. Never use the machine without having read and understood this user manual, the tractor’s user
manual and all of the safety labels on the tractor and machine.

2. The wearing of personal protective equipment, incl.
helmet, safety goggles, safety footwear and gloves is
recommended when fitting, operating, adjusting,
repairing, dismantling, cleaning and transporting the
machine. Securely fasten, cover over and protect
long hair so that it cannot become caught, snagged
or trapped, and avoid the wearing of loose-fitting
clothing or jewellery in the vicinity of the machine.

& &3

eI &

3. PROLONGED EXPOSURE TO LOUD NOISE CAN BE
HARMFUL TO HEARING AND LEAD TO HEARING LOSS!
Power equipment with or without implement(s) can often generate

levels of noise that can cause permanent hearing loss. It is
recommended that ear defenders are worn if the noise levels in the
work area exceed 80 dB. Long-term exposure to noise in excess of 85 dB
can cause serious hearing loss. Long-term exposure to noise in excess of
90 dB can cause total and permanent hearing loss.

4. Clear the work area of stones and visible and hidden obstacles that can
become trapped or become stuck and lead to damage.

5. Only use in daylight or with sufficient artificial lighting.

6. Ensure that the machine is correctly fitted, adjusted and in good working order.

7. Ensure that all safety guards and safety labels are correctly fitted and in a good condition.

R —————————

12 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

MAINTENANCE
1. Good maintenance is your responsibility. Poor maintenance increases the risk of problems.
2. Ensure that there are good routines at the workshop.
— Keep the work area clean and tidy.
— Ensure that electrical switches and tools are correctly
earthed.
— Ensure that there is sufficient lighting for the task at hand.

3. Ensure that there is good ventilation. Never start the tractor inside a <
closed building. Exhaust gases can lead to suffocation.

4. Before carrying out work on this machine, switch off the engine, activate the brake and close the
fuel cock.

5. Never work under the machine unless it is securely and safely chocked and safe to work under.

6. Always wear personal protective equipment to protect eyes, hands and ears when carrying out any
kind of service and maintenance on the machine. Use strong, ideally leather, safety work of gloves
when handling the blades.

7. Use only original spare parts in order to maintain the machine’s specifications. The supplier is not
responsible for injury to persons or damage to machines caused by non-approved parts or
accessories.

8. Always ensure there is a fire extinguisher and a first-aid kit
nearby when carrier maintenance on this equipment.

9. Regularly tighten all bolts and nuts and check that all
electrical connections and fuel connections are secure to
ensure good operation.

10. Always ensure that all safety guards and safety measures are in place again after service or
maintenance before using the unit again.

R —————————
13 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

OPERATION

10.

11.

12.

13.

14.

15.

16.

17.

Remember: It is important that you read and follow the safety labels on the three-point hitch
woodchipper. Clean or replace any safety label if it cannot be clearly read and understood. The safe
operation of this machine is completely dependent upon the operator.

All moving parts are potentially hazardous. Nothing can replace a careful, safe and responsible
operator who knows the potential hazards and who follows and abides by the safety measures. The
manufacturer has designed this three-point hitch woodchipper to be used with all of its safety
equipment correctly attached to minimise the risk of accidents. Read this user manual to make sure
that all safety equipment is attached.

Close and secure the rotor cover before commissioning.

Close and secure all guards, deflectors and shields before starting and commissioning the machine.
Read and understand the user manual before starting. Review all of the safety instructions once a
year.

The wearing of personal protective equipment, incl. helmet, safety goggles, safety footwear and
gloves is recommended when fitting, operating, adjusting, repairing, dismantling, cleaning and
transporting the machine. Securely fasten, cover over and protect long hair so that it cannot become
caught, snagged or trapped, and avoid the wearing of loose-fitting clothing or jewellery in the
vicinity of the machine.

Keep hydraulic hoses and fittings secure and in good condition and free of leaks.

Never place body parts where they can be exposed to hazards if there is movement in connection
with fitting, installing, operating, maintaining, repairing, dismantling or moving.

Switch off the machine, stop and switch off the engine, remove the ignition key, activate the parking
brake and wait until all moving parts have stopped moving, before carrying out service, adjustments,
repairs or dismantling.

Never operate the machine inside a closed building as this will otherwise risk suffocation from the
engine’s exhaust gases.

Exercise caution when feeding material into the woodchipper. Do not feed metal, bottles, cans,
stone, glass or other materials into the woodchipper. If other materials enter the woodchipper, stop
the machine, switch off the engine, remove the ignition key, and wait until all moving parts have
come to a standstill before removing the material. Inspect the machine for damage and loose parts
before using the machine again.

Do not consume alcohol or substances that can affect your attention or coordination when using the
machine. Contact your doctor with regard to the use of the machine in relation to taking
prescription medicine.

Never permit any passengers on the machine.

Never allow children or unauthorised persons to use the machine or to be in the vicinity of the
machine.

Do not reach into the rotor or feed chute when the engine is running. Fit and secure access guards
before starting the engine.

Keep the work area clean and free of litter/waste to avoid the risk of sliding or falling over. Only use
the machine on flat ground.

Never point the ejector spout at people, animals or property. The rotor can eject pieces of wood at
speeds that can cause personal injury.

o
14 MAN 9065103 EN V2

P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

18. Do not move or transport the woodchipper when the rotor is turning.

19. Do not exceed the permitted transport speed.

e

15 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




TECHNICAL SPECIFICATIONS

AIHEAD

Model BX62RD
Weight 505 kg
Max. diameter of wood 150 mm

Feed at blade rotor

165 mm x 254 mm

Number of blades

4 blades in rotor, 1 counterknife

Rotor size

762 mm

Feed chute, opening

635 mm x 635 mm

Height of ejector spout 1,879 mm
Rotation, ejector spout 360°
Tractor power requirements: 55-80 HP
3-point hitch CAT. 1
Feed Hydraulic

Total number emergency stops

3 (right side, left side, top)
Press to stop
Pull to start

PTO shaft with overrunning clutch

540 rpm

2095.4

P. Lindberg A/S
Tel.: +45 70212626

16 MAN 9065103 EN V2

Sdr. Ringvej 1
6600 Vejen, Denmark

www.p-lindberg.dk

E-mail: salg@p-lindberg.dk



AIHEAD

ASSEMBLING

The woodchipper is supplied fully assembled.

The woodchipper is mounted on the tractor’s three-point hitch and connected to the tractor’s PTO
shaft.

Lubricate well with grease all moving parts before using for first time.

USE

Since the woodchipper functions via power transmission from the tractor, the blade rotor starts
automatically when the tractor starts.

e

17 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




FEED CONTROL

AIHEAD

The control lever controls forward, reverse and stop of the feed and is operated as follows:

Once the control lever is in the stop

position (neutral), push it back to start the
reverse function or pull it forward to start
feeding. When the control lever is to be

moved, the reset lever must be lifted.

Feed position

Stop position (neutral)

Reverse position

P. Lindberg A/S
Tel.: +45 70212626

e
18
Sdr. Ringvej 1
6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk




AIHEAD

PROCEDURE IN CASE OF TRAPPED MATERIAL
Immediately stop the tractor and disconnect the PTO. Wait until all moving parts have stopped

moving. The feed chute can now be reversed to free the trapped material. Alternatively, the cover
to the blade shaft can be opened.

MAINTENANCE
The blade shaft must be lubricated with suitable oil every 8 operating hours.

Bolts, nuts, etc., must be checked and tightened every 20 operating hours or as required.

STORAGE

The machine must be cleaned and all metal parts lubricated with a light oil to prevent rust
formation.

TRANSPORT

The machine must be made secure against tipping over when transported. If the machine is
transported in the tractor’s suspension, if required, the feed chute can be set to the transport
position, so that the machine takes up less space on the road. However, this is not necessary in
relation to the machine’s stability.

DISPOSAL

The woodchipper must be dismantled and the individual material disposed of in accordance with
applicable local regulations.

R —————————

19 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

EXPLODED-VIEW DRAWING AND COMPONENT LISTS

R —————————

20 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

BX62RD component list
No. Supplier code Description Quantity
1 GB/T889.1 Nut M8 2
2 GB/T5782 Bolt M8 x 65 2
3 BX62R.10 Gas spring 2
4 GB/T97.1 Washer 8 2
5 GB/T6170 Nut M10 4
6 GB/T93.1 Spring washer 10 4
7 GB/T96.1 Large washer 10 4
8 GB/T97.1 Washer 10 2
9 BX62R.7 Counterknife 1
10 GB/T5786 Bolt M12 x 1.5 x 30 1
11 BX62R.11 Adjustment bolt for counterknife 2
12 GB/T5786 Bolt M12 x 1.5 x 40 2
13 GB/T93.1 Spring washer 12 16
14 GB/T96 Large washer 12 3
15 GB/T5783 Bolt M12 x 35 7
16 GB/T97.1 Washer 12 12
17 GB/T889.1 Lock nut M12 12
18 BX62R.1 Chassis 1
19 BX62R.6 Counterknife assembly 1
20 GB/T4329 Locking pin 10 3
21 BX42S-5 Cotter pin M22 x 1.5 2
22 GB/T93 Spring washer 22 2
23 GB/T6171 Bolt M22 x 1.5 2
24 BX42S-6 Cotter pin 1
25 BX62R.3 Chipping disc 1
26 GB/T7810 Bearing UCFU 210 with housing 2
27 GB/T97.1 Washer 14 8
28 GB/T93.1 Spring washer 14 8
29 GB/T5786 Bolt M14 x 1.5 x 45 8
30 BX62R.8 Fitting 1
31 BX62R.9 PTO cover 1
32 GB/T5783 Bolt M10 x 20 2
33 GB/T889.1 Lock nut M10 2
34 GB/T4329 Locking split 5 1
35 BX62R.4 Discharge chute 1
36 BX62R.13 Bearing cover 1
37 BX62R.2 Feed chute 1
21 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

BX62RD component list

38

GB/T6177.1

Nut M10

39

BX62R.20

Foot

P. Lindberg A/S
Tel.: +45 70212626

22
Sdr. Ringvej 1
6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk



AIHEAD

R —————————

23 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

Feed chute
No. Supplier code Description Quantity
1 BX62R.2.8 Cover 1
2 GB/T5783 Bolt M10 x 20 3
3 GB/T93 Spring washer 10 3
4 GB/T97.1 Washer 10 5
5 GB/T889.1 Lock nut M10 2
6 BX62R.2.6-2 Adjustment fixture 1
7 GB/T6170 Nut M10 2
8 GB/T96 Large washer 2
9 BX62R.2.12 Valve rod 1
10 GB/T91 Cotter pin 5x 20 2
11 BX62R.2.13 Pin shaft for valve 1
12 GB/T78 Bolt M6 x 8 2
13 BX62R.2.17 Shaft locking ring 2
14 BX62R.2.4 Leftarm 1
15 JB/T7940.1 Lubrication nipple M8 x 1 2
16 GB/T6170 Nut M8 8
17 BX62R.2.10 Tow-hook 4
18 BX62R.2.20 Tension spring 3
19 W-09-002 Grease pipe 6 2
20 M6 Locking connection 2
21 GB/T7810 Bearing UCFU208 with housing 2
22 GB/T7810 Bearing UCP208 with housing 2
23 GB/T5783 Bolt M16 x 55 4
24 GB/T97.1 Washer 16 4
25 GB/T889.1 Lock nut M16 4
26 BX62R.2.14 Cover 1
27 GB/T5783 Bolt M8 x 20 4
28 GB/T889.1 Lock nut M8 8
29 BX62R.2.2 Roller down 1
30 BX62R.2.3 Roller up 1
31 BX62R.2.5 Right arm 1
32 BX62R.2.15 Rubber plate 2
24 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk

Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk



AIHEAD

Feed chute
No. Supplier code Description Quantity
33 BX62R.2.16 Plate 1
34 GB/T93.1 Spring washer 6 8
35 GB/T97.1 Washer 6 8
36 GB/T5783 Bolt M6 x 12 4
37 GB/T5782-2000 Bolt M8 x 55 6
38 GB/T93.1 Spring washer 8 6
39 GB/T97.1 Washer 8 6
40 BX62R.2.1 Funnel 1
41 BX62RD.2.18 Hydraulic system 1
42 BX62R.2.9 Adjustment bar 1
43 GB/T889.1 Lock nut M14 1
44 GB/T276 Bearing 61804-2RS 2
45 BX62R.2.11 Bearing bolt 1
46 GB/T97.1 Washer 14 2
47 GB/T6178-1986 Nut M14 1
48 GB/T91-2000 Cotter pin 3.2 x 20 1
49 BX62R.2.6-1 Bracket 1
50 BX62R.2.6-3 U bolt 4
51 GB/T889.1 Lock nut M6 8
52 BX62R.2.21 Piston rod 1
53 BX62R.2.7 Cover 1
54 BX62R.2.19 Tension spring 1 1
55 GB/T889.1 Lock nut M12 8
56 GB/T97.1 Washer 12 8
57 GB/T5783 Bolt M12 x 45 8

P. Lindberg A/S
Tel.: +45 70212626

25

Sdr. Ringvej 1
6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk



AIHEAD

(m-ii!l_fzn-/./

R0

R

R —————————

26 MAN 9065103 EN V2
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk
Tel.: +45 70212626 6600 Vejen, Denmark E-mail: salg@p-lindberg.dk




AIHEAD

BX62RD hydraulic system

No. Supplier code Description Quantity
1 BMR-200-2-A-D-N1 Engine 2
2 GE12LR1/2ED Connection M18 x 1.5 6
3 GB/T889.1 Lock nut M12 4
4 GB/T97.1 Washer 12 4
5 GB/T5783 Bolt M12 x 45 4
6 BX62R.2.18.1 Oil hose 1100 2
7 BX62R.2.18.2 QOil hose 700 1
8 FCH-60 Flow regulation valve 1
9 GB/T5782 Bolt M8 x 65 2
10 GB/T93.1 Spring washer 8 2
11 WEE12LR1/2 OMD Connection M18 x 1.5 1
12 ET12 LOMD Three-way combination joint M18 x 1.5 2
13 BX62R.2.18.3 Oil hose 300 2
14 BX62R.2.18.5 Oil hose 350 1
15 EL12 LOMD Three-way combination joint M18 x 1.5 2
16 GE12LR3/4UNFOMD Nipple 3/4-18 x 1.5 9
17 WFC130E-201 Emergency stop valve 3
18 BX62R.2.18.7 Oil hose 620 1
19 BX62R.2.18.8 Oil hose 550 1
20 GE12LM27*2ED Nipple M18 x 1.5-M27 x 2 4
21 ZT-L20E-OW Regulation valve 1
22 GB/T5783 Bolt M10 x 70 3
23 GB/T93 Spring washer 10 3
24 GB/T97.1 Washer 10 3
25 BX62R.2.18.4 Oil hose 3600 2
26 GB5862 Snap coupling 2
27 BX62R.2.18.6 Oil hose 500 1
28 BX62R.2.18.9 Oil hose 410 1
29 EW12-L 90° hydraulic angle M18 x 1.5 1

P. Lindberg A/S
Tel.: +45 70212626

27

Sdr. Ringvej 1
6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk




AIHEAD

o~
BX62RD discharge pipe

No. Supplier code Description Quantity
1 BX62R.4.2 Guard for discharge pipe 1

2 IB/T7274.4 Finger screw 10 x 40 2

3 JB/T 8112 Type D bolt for spring 1

4 BX62R.4.5 Tension spring 1

5 BX62R.4.1 Discharge chute 1

6 JB/T8108.2 Chain 1

7 GB/T 889.1 Nut M6 8

8 GB/T97.1 Washer 8

9 BX42S.1.2 Lock pin 1

10 GB/T 5783 Bolt M6 x 25 8

11 BX62R.4.3 Rotation ring, top 1

12 BX62R.4.4 Rotation ring, bottom 1

P. Lindberg A/S
Tel.: +45 70212626

28
Sdr. Ringvej 1
6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk

E-mail: salg@p-lindberg.dk



AIHEAD

P. Lindberg A/S
Tel.: +45 70212626

Sdr. Ringvej 1
6600 Vejen, Denmark

Chipping disc

No. Supplier code Description Quantity
1 BX62R.3.2 Counterknife 4
2 GB/T97.1 Washer 16
3 GB/T 93 Spring washer 12 16
4 GB/T 5783 Bolt M10 x 20 16
5 BX62R.3.1 Chipping disc 1

e
29 MAN 9065103 EN V2

www.p-lindberg.dk
E-mail: salg@p-lindberg.dk



P. Lindberg A/S
Tel.: +45 70212626

EU DECLARATION OF CONFORMITY

AIHEAD

EU DECLARATION OF CONFORMITY

C€

Manufacturer:

F. Lindberg A/S

Sdr. Ringvej 1

DK-6600 Vejen

Phone: +45 70212626
E-mail:
CVR: 25903110
www.p-lindberg.dk

salg@p-lindberg.dk

Hereby declare that the following
machine:

Woodchipper for PTO
{without hydraulic)
FL item no.: 9065102

Woodchipper for PTO
(with hydraulic)
PL ltem no.: 9065103

Type [/ model:

BX425 {without hydraulic)
EX62RD {with hydraulic)

Complies with the following
directives:

2006/M42/EEC

Applied standards and norms:

EN 150 12100:2010
EN 150 4254-1:2015

Date and signature:

Vejen d. 03-01-2022

P. Lindberg A/S

AT K,

Enk T Lauritse
Direkter

q

We reserve the right to change the technical parameters and specifications of this product without prior notification.

30

Sdr. Ringvej 1
6600 Vejen, Denmark

MAN 9065103 EN V2
www.p-lindberg.dk
E-mail: salg@p-lindberg.dk



	MAN 9065103 DKSEDEEN_Forside 2024 AHEAD
	Kontakt Danmark:
	Kontakt Norge:
	Kontakt Sverige:
	Kontakt Deutschland:

	MAN 9065103 DK V2
	INDLEDNING
	GENEREL INFORMATION
	SIKKERHEDSINSTRUKTIONER
	ANVENDELSE AF UDSTYRET
	OPLÆRING
	SIKKERHEDSMÆRKATER
	FORBEREDELSE
	VEDLIGEHOLDELSE
	DRIFT

	TEKNISKE SPECIFIKATIONER
	MONTERING
	ANVENDELSE
	STYRING AF INDFØRING
	PROCEDURE VED FASTKØRSEL
	VEDLIGEHOLDELSE
	OPBEVARING
	TRANSPORT
	BORTSKAFFELSE
	SPLITTEGNINGER OG KOMPONENTLISTER
	EU OVERENSSTEMMELSESERKLÆRING

	MAN 9065103 SE V2
	INLEDNING
	ALLMÄN INFORMATION
	SÄKERHETSANVISNINGAR
	ANVÄNDNING AV UTRUSTNINGEN
	UTBILDNING
	SÄKERHETSMÄRKEN
	FÖRBEREDELSE
	UNDERHÅLL
	DRIFT

	TEKNISKA DATA
	MONTERING
	ANVÄNDNING
	INMATNINGSSTYRNING
	ÅTGÄRDER VID FASTKÖRNING
	UNDERHÅLL
	FÖRVARING
	TRANSPORT
	BORTSKAFFANDE
	SPRÄNGSKISSER OCH KOMPONENTLISTOR
	EU-FÖRSÄKRAN OM ÖVERENSSTÄMMELSE

	MAN 9065103 DE V2
	EINLEITUNG
	ALLGEMEINE INFORMATION
	SICHERHEITSANWEISUNGEN
	VERWENDUNG DES GERÄTS
	SCHULUNG
	SICHERHEITSSCHILDER
	VORBEREITUNGEN
	WARTUNG
	BETRIEB

	TECHNISCHE DATEN
	MONTAGE
	VERWENDUNG
	STEUERUNG DER EINFÜHRUNG
	VORGEHEN BEI BLOCKADEN
	WARTUNG
	LAGERUNG
	TRANSPORT
	ENTSORGUNG
	EXPLOSIONSZEICHNUNGEN UND BAUTEILELISTEN
	EU-KONFORMITÄTSERKLÄRUNG

	MAN 9065103 EN V2
	INTRODUCTION
	GENERAL INFORMATION
	SAFETY INSTRUCTIONS
	USE OF THE EQUIPMENT
	TRAINING
	SAFETY LABELS
	PREPARATION
	MAINTENANCE
	OPERATION

	TECHNICAL SPECIFICATIONS
	ASSEMBLING
	USE
	FEED CONTROL
	PROCEDURE IN CASE OF TRAPPED MATERIAL
	MAINTENANCE
	STORAGE
	TRANSPORT
	DISPOSAL
	EXPLODED-VIEW DRAWING AND COMPONENT LISTS
	EU DECLARATION OF CONFORMITY




